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The test result refers exclusively to the test presented test model / sample.,

Without written approval of Exclusive Certification Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant Belkin Corporation

Address 501 West Walnut Street, Compton CA 90220, USA
Equipment N1 Wireless Router

Model No. F5D8231-4

FCC ID K7SF5D8231-4B

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC Rules
and Regulations Part 15 Subpart C (2003).

The test was carried out on Aug. 29, 2006 at Exclusive Certification Corp.
Signature

G LD

Eric Chan / Manager
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations
FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(c) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(d) |. Power Spectral Density Pass
1.1307
%13;2 . RF Exposure Compliance Pass
2.1093

Test engineer:

Jevvy
e

o
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

* CPU Marvell 88F5180n 333MHz

 CODE SIZE 4Mbyte

* SDRAM 32Mbytes

* Switch Marvell 88E6061

*  WAN Port One RJ45 port with auto negotiation

* LAN Port Four RJ45 port with LED and auto negotiation
* Power Adapter DC 12 V/1.2A

* LEDs Refer to Table 1

* Reset button Reset to factory default by pressing 5 seconds
* EMC Class-B

* PCB Layout 1 layers

2.2 RF Specifications

Spreading
802.11b: DSSS, CCK, QPSK, BPSK
802.11g: OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Range
802.11b/g: 2.4 ~ 2.472 GHz

Number of Channels

USA, Canada and Taiwan: 1 ~ 11

Most European Countries: 1 ~ 13

Data Rate

802.11b: 11, 5.5, 2, 1 Mbs

802.119: 54, 48, 36, 24, 18, 12, 9, 6 Mbps
802.11g MIMO: 7.22 ~ 300 Mbps

Modulation

802.11g: OFDM

802.11b: CCK, DQPSK, DBPSK
Antenna

Dipole Antenna

Peak gain: 1.8 dBi
Transmit Power

FCC:

802.11b: 17 dBm
802.11g: 14 dBm

802.11g MIMO : 16.5 dBm

ETSI: (EIRP)

802.11b: 17.8 dBm
802.11g: 14.8 dBm
802.11g MIMO : 17.3 dBm
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2.3 Test Mode and Test Software

The following test mode and test software was performed for conduction and radiation test:

¢ 802.11b (CH LO: 2412MHz) e 802.11b (CH MID: 2437MHz) e 802.11b (CH HI: 2462MHz)
¢ 802.11g (CH LO: 2412MHz) e 802.11g (CH MID: 2437MHz) e 802.11g (CH HI: 2462MHz)
¢ 802.11g MIMO:

CH LO: 2412MHz, CH MID: 2437MHz, CH HI: 2462MHz
¢ 802.11g MIMO+CB:

CH LO: 2422MHz, CH MID: 2437MHz, CH HI: 2452MHz
® An executive programs, “Hypertermail.exe” Application under WIN XP.

The following test including two kind of power adapter and four kind of modulation type:
¢ Test mode 1: 802.11b (11Mbps), Adapter model is DV-1280-3.

¢ Test mode 2: 802.11g (54 Mbps), Adapter model is DV-1280-3.

¢ Test mode 3: 802.11MIMO (144Mbps), Adapter model is DV-1280-3.

¢ Test mode 4: 802.11MIMO+CB (300 Mbps), Adapter model is DV-1280-3.

¢ Test mode 5: 802.11b (11Mbps), Adapter model is DSA-15P-12US 120150.

¢ Test mode 6: 802.11g (54 Mbps), Adapter model is DSA-15P-12US 120150.

¢ Test mode 7: 802.11MIMO (144Mbps), Adapter model is DSA-15P-12US 120150.

¢ Test mode 8: 802.11MIMO+CB (300 Mbps), Adapter model is DSA-15P-12US 120150.

Note: All the transmitter rates had been pre-tested, and the test data is worst case

2.4 Description of Test System

Device Manufacturer | Model No. Description

PC IBM IGV Power Cable, Unshielding 1.8 m

Monitor SlimAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2 shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB shielding 1.85 m

Modem ACEXX DM-1414 Power Cable, Adapter Unshielding 1.8 m
Data Cable, RS232 Unshielding 1.35 m

Printer HP Desk Jet400 Power Cable, Adapter Unshielding 1.8 m
Data Cable, PRINT Shielding 1.6 m

Use Cable:
Cable Description

RS232*1 Unshielding, 1.5m
RJ-45*4 Unshielding, 0.5m

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Sep. 20, 2006 7 of 147



FCC Test Report: F106051201-A

2.5 Connection Diagram of Test System

Floating * 4
o000 4
3 2 7 R
Printer Modem EUT PC Monitor

5
6
Keyboard @
Mouse

The RJ 45 cable is connected from PC to the EUT.
The I/O cable is connected from PC to the Modem.
The I/O cable is connected from PC to the Printer.
The I/O cable is connected from PC to the Monitor.
The I/O cable is connected from PC to the Mouse.

The 1/O cable is connected from PC to the Keyboard.

N o g s~ wDd e

There cables are floating.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Sep. 20, 2006 8 of 147



FCC Test Report: F106051201-A

2.6 General Information of Test

Test Site: Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD): | No.68-1, Shihbachongsi, shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number 632249
Test Voltage: AC 120V/ 60Hz
Test in Compliance with: ANSI C63.4-2003

FCC Part 15 Subpart C
Frequency Range Investigated: | Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 24620MHz

Test Distance: The test distance of radiated emission from antenna to EUT is
3 M.

2.7 History of this test report

ORIGINAL.
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna type: Integral Dipole Antenna

Antenna Gain: 1.8 dBi.

O
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the

120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003

Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the

ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB V) (dB V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

o

o o

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Sep. 20, 2006
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4.3 Typical Test Setup

O P 5
: ° |
| —K £ i socm !
i 80c UJ \ =
i 80cm —o E
| 0// ~—o |
/| LISN v LISN_|,
b e K. ]
4.4 Measurement equipment

Instrument/Ancillary | Model No. Manufacturer Serial No. Valid Date.

Receiver SCR3501 Schaffner 437 2006/11/03

LISN NNB-2/16Z MESS TEC 02/10191 2007/03/30

LISN NNB-2/16Z ROLF HEINE 03/10058 2007/04/26

O
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4.5 Test Result and Data
Test Mode 1, 2:

EUT : FoD8231-4
Power : AC 120V Pol/FPhase : NEUTRAL
Test Mode : 802,112 CH1 Tenperature @ 26
Memo : DV-1280-3 Homidity : BE 24
80 Lewvel (dBuV) Date: 2006-08-16

X FCC CLASS-B
I
x FCC CLASS-B (AVG)
[ 4]

it !
!

33 P
I I
= 0.15 0.5 1 2 h 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Valne Factaor Besult Limit Marzin Remarlk
MHz dBu¥ dB dBu¥ dBu¥ dBu¥
1 0.13 28,03 0,28 28.83 03,78 -36 .96 QF
A 0.13 2d .04 0,28 22,82 20.78 -32.97 LYERAGE
3 0.22 28.91 0.24 29,15 BZ.76 -33.60 QF
4 0.22 22 .44 0.24 22 .08 22.76 -30.07 LYERAGE
] 0,28 24,51 0.33 24 .86 B0.81 -35.95 QF
£ 0,28 12.34 0.33 12 .69 20.81 Y LYERAGE
7 B.07 40,27 0,60 40 .87 B0 .00 19,13 QF
3 B.07 30,49 0,60 31.09 20,00 -18.91 LYERAGE
9 &80 32.09 0,60 35.69 20,00 -14.31 LYERAGE
10 &80 44 78 0,60 45 .38 B0 .00 -14.62 QF
11 7.3 44 .69 .60 45,29 B0 .00 -14.71 QF
Bemarks: 1. Level = Read Level + Factor

1

2. Factor = LISN(ISN) Factaor + Cahle Loss

3. 411 emission helow 10Hz at 802.11W/g mode are all the same,so the
202.11g mode chosen as representative 1n final test.

4, According to technical experiences,all spurions emission of 202,11z
mode at chaonel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

2. The data 15 worse case.

O
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@
EUT : FoDe231-4
Fower : AC 120V Pol/FPhase : LINE
Test Mode 202 11g CHI Tenperature @ 26 T
Memo : DV-1280-3 Huomid ity : BE 24
20 Lewvel (dBuV) Date: 2006-08-16
X FCC CLASS-B
I
x FCC CLASS-B (AVG)
[
33 : § e
! l o I |
iy 1]
_150.15 0.5 1 2 h 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Value Factor Besult Limit Maroin Bemark
"""" Wiz  dBu¥  dB  dBu¥  dBuV  dBuV
l 0,15 30,48 0.28 30,76 0a.78 -35.03 QF
2 0,15 23.58 0.28 23 .86 55,78 -31.93 AVERAGE
3 0.22 29,65 0.24 29.89 B2.78 -32.89 QF
4 0,22 23,25 0.24 23.49 2278 -20 .20 AVERAGE
5] 0.23 25.83 0.34 2617 G085 =34 .67 QF
3] 0.23 12 .86 0.34 1920 o .85 -31.64 AVERAGE
7 0,92 23,20 0.0 23.70 af 00 -32.30 QF
) 0.92 12.02 0.50 12.52 46,00 -27 .48 AVERAGE
9 2.78 27 .28 0.60 27 .88 56 .00 -28.12 QF
10 2.78 17.98 0.60 12.58 46,00 -27 .42 AVERAGE
12 B.04 29.74 0.60 30.34 30,00 -19.66 AVERAGE
N e [

1

2. Factor = LISN(ISN) Factor + Cahle Loss

3. 411 emission helow 10Hz at 802.11W/g mode are all the same,so the
202 .11g mode chosen as representative in final test.

4, bccording to technical experiences,all spurions emission of 202,11z
mode at chaonel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

2. The data 15 worse case.

O
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PolfPhase : NEUTRAL
Tenperatnre : 26
Humid ity : 68 24

Date: 2006-08-16

FCC CLASS-B

FCC CLASS-B (AVG)

@
Test Mode 3:
EUT : FaDgeZal -4
Power : AC 120W
Test Mode : B0Z.TIMIND CHI
Memo : DV-1280-3
20 Lewvel (dBuV)
= 0.15 0.5
Trace: (Discrete)
Read
[ten Freq Valne
"""" WHz  dBu¥  dB
1 0,13 28.63
A 0,13 2d .04
3 0.22 28 .48
4 0.22 22 .46
] 0.28 24 .66
£ 0.28 12 .49
7 B.07 40,33
3 B.07 30,24
10 B.80 44 .69
11 .33 44 22
12 .33 323.17
e

1. Level = Read Lewvel +
2. Factaor = LISN(ISN) Factor + Cahle Loss

Frequency (MHz)

5 10 20 30
Limit Margin Remark
4BV dBV

£3.78 -36.88 QF
53.78 -32.97 AVERAGE
62.76 -34.03 QF
32.76 -30.05 AVERAGE
60,81 -35.80 QF
0,81 -31.97 AVERAGE
&0 .00 -19.07 QF
50,00 -18.86 AVERAGE

&0 .00 -14.71 QF
&0 .00 -15.18 QF
50,00 -14.23 AVERAGE

3. According to technical experiences,all spurions emission of S0Z.11MIMD
mode at channel 1,6,11 are almost the same below 1G6Hz,so that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.
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@
EUT : FoDB231-4
Power : AC 120V Fol/Phase : LINE
Test Mode 202 11MIMD CHI Tenperature : 26 T
Memo : DV-1280-3 Homidity : BE 24
20 Lewvel (dBuV) Date; 2006-08-16
X FCC CLASS.B
[
x FCC CLASS-B (AVG)
[
1
33 7 B 1
- 1 !
mn 1
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factar Resnlt Limit Margin Remarlk
"""" WHz  dBu¥  dB  dBu¥  dBuV  dBu¥
1 0.15 30.49 0.28 30.77 B5.78 -35.02 QF
2 0.15 23.66 0.28 23.94 55,78 -31.85 AVERAGE
3 0.22 29,60 0.24 29.84 B2.78 -32.94 QF
4 0.22 23.23 0.24 23.47 52.78 -29.31 AVERAGE
5] 0.28 25 .86 0.34 26.20 B0.285 -34 .64 QF
3] 0.28 12.86 0.34 19.20 o .85 -31.64 AVERAGE
7 0.9z 23.54 0.50 24.04 56 .00 -31.96 QF
2 .92 12.13 0.50 12.63 46 .00 -2 .37 AVERAGE
9 2.78 27 .67 0.60 28.27 56 .00 2773 QF
10 2.78 12.06 0.60 12 .66 46 .00 -27.34 AVERAGE
12 B.04 29.74 0.60 30.34 30,00 -19 .66 AVERAGE
B

l. Level = Read Level + Factor

2. Factor = LISN{ISN) Factaor + Cahle Loss

3. bccording to technical expertiences,all spurions emission of S0Z.1IMINMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

4, The data 15 worse case.

O
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@
Test Mode 4:
EUT : FoD&231-4
Power : AC 120V Pol/Phase : NEUTRAL
Test Mode 202 LIMIMO4CE CHE Tenperature @ 26
Memo : DV-1280-3 Huomid ity : BE 24
s Level (dBuV) Date: 2006-08-16
X FCC CLASS-B
[
x FCC CLASS.B (AVG)
| il
i
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Valne Factar Besult Limit Marzgin Remarlk
"""" Wiz  dBa¥  dB  dBu¥  dBu¥  dBaV
1 0,15 28.72 0.28 29.00 B5.78 -36.79 )3
2 0,13 2263 0.28 22.91 22,78 -32 .88 AVERAGE
3 0.22 29.06 0.24 29.30 BZ.76 -33.45 )3
4 0.22 22.58 0.24 22.82 52.76 -29.93 AVERAGE
] 0.28 24,77 0,35 20,12 a0.al -35.69 QF
3] 0.23 12.53 0.35 15.28 a0.a1 -31.93 AVERAGE
7 B.07 40,40 0.60 41.00 B0.00 -19.00 )3
) B.07 30.53 0.60 31.13 0,00 -18.87 AVERAGE
10 B.20 44 78 0.60 45 .38 B0.00 -14.62 )3
11 7.35 44 42 0.60 45.02 B0.00 -14 .98 Op
12 7.35 35.03 0.60 35.63 0,00 -14 .37 AVERAGE
e

1. Level = Read Level + Factor

2. Factor = LISH(ISN ) Factor + Cable Loss

3. According to technical experiences,all spurions emission of S0Z_1IMIMO
mode at channel 3,6,9 are almost the same below 1G6Hz,so that the
channel 3 was chosen as representative itn final test.

4, The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FoD8231-4
Power ¢ AC 120V Pol/Fhase : LINE
Test Mode : B0Z.11MIMO4CE CH3 Tenperature : 26 T
Memo : DV-1280-3 Humidity : BB 24
g0 Lewvel (dBuv) Date; 2006-08-16
X FCC CLASS-B
[
x FCC CLASS-B (AVG)
[
11
33 A 4 1
I i
il i
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freg Value Factar Resnlt Limit Margin Remarlk
"""" Wiz  dBu¥  dB dBa¥  dBa¥  dBa¥
1 0.15 30.63 0.2a 30.91 B5.73 -34 .88 QF
2 0.15 23.89 0.2a 23.97 55.78 -31.82 AVERAGE
3 0.22 29,42 0.24 29 .66 B2.73 -33.12 OF
4 0.22 23.37 0.24 23.61 52.78 -29.17 AVERAGE
a 0.28 22,71 0.4 260,05 Bl ,85 -34.79 QF
3 0.2a 18.55 0.34 12.29 a0 .85 -31.95 AVERAGE
7 0.92 23.30 0.0 23.80 a6, 00 -32.20 QF
2 0.92 15.02 0.50 12.52 46 .00 -27 .48 AVERAGE
Q 2.78 27 .65 0.60 28.25 af .00 2775 QF
10 2.78 18.25 0.60 12.85 46 .00 27015 AVERAGE
12 B.04 29.87 0.60 30.47 0,00 -19.53 AVERAGE
s DL R
1. Level = Read Lewel + Factor
2. Factor = LISN(ISE) Factor 4+ Cahle Laoss
3. becording to technical experiences,all spurions emission of Z0Z.1IMIND
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.
4, The data 15 worse case.
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Test mode 5,6:

EUT : FaDezil -4
Fower ¢ AC 120V Fol /Phase : NEUTEAL
Test Mode 202,11z CH1 Temperature : 26
Memno : DEA-15P-1205 120150 Homid1tw Y %4
= Lewvel {dBuW) Date: 2006-09-20

FCC CLASS-B

FCC CLASS-E {AVG)

15

B 1R [ 0.5 1 2 10 20 30
Trace: (Discrete) G Ll
Read
[temn Freq Value Factor Result Linit Margin Remark
MHz dBu¥ dB dBu¥ dBu¥ dBu¥

2 0.13 28.74 0.238 29.02 23.82 -Z6 .81 AVERAGE

3 0.17 33.74 0.23 33.99 a3.16 21,17 AVERAGE

4 0.17 24.01 0.23 24 .26 B3.16 -10 .90 np

] 0.1z 23.39 0.23 23.62 b4 37 -10.75 np

£ 0.1z 23.90 0.23 26.13 24 37 -28 .24 AVERAGE

7 0.21 20,40 0.21 20.61 h3.30 -12.78 Ne

g 0.21 2717 0.21 27.38 23.39 -ZB .01 AVERAGE

Q 0.22 40.44 0.24 40.68 22 .83 -12.15 AVERAGE
10 0.22 22.95 0.24 23.19 b2 .83 -0.64 p

11 0.24 27.73 0.27 28.00 22,24 -24 .24 AVERAGE
12 0.24 47 .32 0.27 47 .59 b2 .24 -14 .85 p

13 0.252 26.91 0.30 27 .21 21.73 -24 .53 AYERAGE
14 0.252 46.05 0.30 46,35 Bb1.73 -15.39 p

15 0.27 46 .46 0.33 46 .79 B1.04 -14 .25 p

16 0.27 3027 0.33 30.60 21.04 -20 .44 AVERAGE
17 0.33 2875 0.41 2016 40 57 -20 .41 AVERAGE
1% 0.33 46.08 0.41 46 .49 29.57 -13.08 Np

19 0.3% 37.92 0.4% 3%.40 28 .26 -19 .86 Np

20 0.38 22.28 0.43 2276 4% .26 -25.50 AVERAGE
21 0.44 39.53 0.49 40.02 27 .06 -17.04 Np

22 0.44 23.35 0.49 23.584 47 .06 -Z21.22 AVERAGE
23 0.49 42.16 0.43 42 .64 2612 -15.48 Np

24 0.49 2609 0.48 26 .57 46,12 -19.55 AVERAGE
25 0.55 22.15 0.46 22.61 4600 -17.39 LVERAGE
26 0.33 41.00 0.46 41.46 2600 -14.54 )3

27 0.77 38.22 0.43 38.65 56 .00 -17.35 (F

28 0.77 24 .49 0.43 24 .92 46 .00 -21.08 LVERAGE
29 1.04 23.84 0.40 24 .24 46 .00 -21.76 AVERAGE
30 1.04 40.54 0.40 40.94 56 .00 -15.06 0)3

Remarks:

. Level = Read Level + Factor

. Factor = LISKN{ISN) Factor + Cahle Loss

1
2
3, All emission helow 1GHz at SOE.llhfg mode are all the same,so the
4

202.11g mode chosen as representative 1n final test.

. According to technical experiences,all spurions emission of 802.11g
mode at channel 1,6,11 are almost the same beslow 1GHz,szo0 that the
channel 1 was chosen as representative in final test.

5., The data 15 worse case.
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@
EUT : FoD&231-4
Faower : AC 120V Fol /Fhase : LINE
Test Maode : B0Z.11g CH1 Temperature : 26 i
Memo : DSA-15P-1213 120150 Homid ity Y 24
S0 Lewvel {dBu\) Date: 2006-09-20

FCC CLASS-B

FCC CLASS-B {AVG)

_150J5 0.5 1 2 5 10 20 30

Frequency {MHz)

Trace: (Discrete)

Read
[tem Freg Yalne Factor Result Limit Marzin Femark
MHz dBu¥ dB dBu¥ dBu¥ dBu¥
1 015 NYYi 0,28 27 .82 03,94 -8.09 NP
2 015 30.17 0.28 30.45 25.94 -Z5 .49 AYERAGE
3 0. 16 20.28 0,26 25.04 05.41 -0 .86 NP
4 0. 16 30.09 0,26 30.35 25.41 -Z25 .05 AYERAGE
] 0.17 24 .02 0.23 24 .27 64,08 -10.71 np
3] 0.17 38.37 0.23 38 .62 24 .98 -16 36 AYERAGE
7 0.13 23.14 0.23 23.37 64 . 37 -11.00 np
g 0.13 28.77 0.23 29.00 24 .37 -25 37 AYERAGE
9 0.20 a0 .32 0.20 a0 .52 63.53 -13.03 np
10 0.20 25 .62 0.20 25 .82 23.55 -Z24 73 AYERAGE
11 0.22 24 .10 0.24 24 .34 62 .88 -5.04 np
12 0.22 43.33 0.24 43.77 22.88 011 AYERAGE
13 0.24 47 .62 0.23 47 .90 62 .03 -14 .13 np
14 0.24 32.10 0.2z 32.38 22.03 -19.65 AYERAGE
15 0,27 2010 0,33 2043 B1.06 -10.83 QF
16 027 38.49 0,33 38 .82 21.06 -12 .24 AVERAGE
13 0.33 42 .86 0.41 4327 40 .52 - .24 AYERAGE
19 0.38 45.80 0.43 46 .28 28 .22 -11.97 NP
20 0.38 34 .32 0.43 34 .80 48 .23 -13 .45 AYERAGE
21 0.45 43.12 0,50 43 .62 26 .93 -13.31 np
22 0.45 28 .28 0.50 258.78 46 .93 -18 .15 AYERAGE
23 0.49 44 .90 0.50 45 .40 s6.15 -10 .75 1) 3
24 .49 34 .22 .50 34 .72 46 .13 -11.43 AVERAGE
25 0.54 46 .05 0.50 46 .55 56 .00 -9 .45 F
26 0.54 35.46 .50 35 .96 46 00 -10 .04 AVERAGE
27 0.60 45,10 .50 45 .60 56,00 -10 .40 QP
28 0.60 33.29 0.0 34 .09 46 .00 -11.91 AVERAGE
29 .71 39 .50 .50 40 .00 26 .00 -16 .00 F
30 .71 28 .77 0.50 29 27 46 .00 -16 .73 AVERAGE
31 0.76 45 38 .50 45 88 56 .00 -10 .12 0]
32 .76 35.03 .50 35.53 45 .00 -10 .47 AVERAGE
33 0.97 45 .99 0.0 46 .49 26 .00 -9.31 QF
34 0.97 34 .63 .50 35,13 46 .00 -10 .87 AVERAGE
Fema rls: . Level = Bead Lewel + Factor

1

2. Factor = LIZN(IZNY Factor + Cable Loss

3. All emission helow 1GHz at 802.11b/g mode are all the same,so the
20Z.11g mode chosen as representative in final test.

4 bAccording to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same below IGH=z,so that the
channel 1 was chosen as representative 1in final test.

5. The data 15 worse case.

O
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@
Test mode 7:
EUT : F3D8Z31-4
Power : AC 120V Pal /Phase : NEUTRAL
Test Mode : BOZ.LIMIMO CH1 Tenperature : 26
Mema : DSA-1SP-12U5 120150 Homidity : a7 24
Lewvel {dBuv) Date: 2006-09-20
FCC CLASS-B
4 [
‘"‘5‘?11 FCC CLASS-B (AVG)
. [
| 1
33p || A hkHE 1 .
_150.15 0.5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Eead
[ten Freq Value Factor Fesnlt Limit Margin Remark
"""" Wiz  dBa¥  dB  dBu¥  dBa¥  dBu¥
Z 0,13 28.73 0,28 29.01 J3.82 -26 .82 LAVERLAGE
3 0,17 33.504 0,25 33.79 5.6 -21.37 LYERAGE
4 0,17 24 .03 0.25 24 .34 Bo.16 -10.82 (F
3 n.1e 53.49 .23 33.72 64 .37 -10.65 1)
5 n.1e 25.93 .23 26 .16 34 .57 -28 21 LYERAGE
7 0.21 a0 .48 0.21 50 .63 63.30 -12.70 ne
g 0.21 27.08 0.21 27.29 23.39 -26 .10 LAVERLAGE
a 0.2z 40,49 0.24 40.73 J2.83 -1Z2.10 LAVERLAGE
10 022 o224 .24 23.08 BZ.83 -9.75 (F
11 0.z24 27 .87 .27 28.14 22.24 -24.10 LYERAGE
12 0.24 47 .39 .27 47 (66 62 .24 -14 .58 1)
13 0.25 26 .75 0.30 27.05 51.73 -24 .69 LYERAGE
14 0.25 46 .36 0.30 46 66 61.73 -15.0%8 ne
15 0.27 46,49 0.33 46,82 61.04 1422 ne
16 027 30,350 n.33 a0 .68 al.04 -20 .36 LYERAGE
17 n.33 28 .80 .41 29 .30 40 .57 S20.27 LYERAGE
18 .33 46 .25 0.41 46 66 39.57 -12.91 1)
19 .38 37.93 0.4z 3341 3826 -19.85 1)
20 .38 22 .36 0.4a 2284 43 26 -25 .42 LYERAGE
21 0.44 39.47 0.49 39.96 27.06 -17.10 ne
a2 0.44 25.60 0.4a 26 .18 47 .06 -20 .88 LYERAGE
23 0,49 42 .36 0.4z 42 .24 b 12 -13.28 (F
24 0.49 26 .24 0.4a 26 .72 46 .12 -19.40 LYERAGE
23 0.55 2817 0.46 28.63 46 .00 -17.37 AYERAGE
26 0.55 41.16 0.46 41 .62 36.00 -14.328 np
27 0.77 32 .36 0.43 38.79 56.00 -17.21 np
28 0.77 24 .52 0.43 24 .95 46 .00 -21.05 AYERAGE
29 1.04 23.75 0.40 24 .15 46 .00 -21.85 AYERAGE
30 1.04 40 56 0.40 40 .96 56.00 -15.04 np

1. Level = Read Lewel + Factor

2. Factor = LISK(ISH) Factor + Cable Loss

3. btccording to technical experiences,all spurions emission of S0Z.11MIMO
mode at channel 1,6,11 are almost the zame below 1G6Hz,zo0 that the
channel 1 was chosen as representative 1n final test.

4. The data 1s worse case.

O
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FCC Test Report: F106051201-A

@
EUT : FoD2231-4
Power : AC 120V Pol/Fhase : LINE
Test Wode : 202 1IMIMO CHI Temperatnre : 26 T
Memo : DSA-15P-1205 1201350 Huomid it Y 24
30 Level {(dBul/) Date: 2006-09-20
FCC CLASS-B
35 1 [
“LEFWL___ s FCC CLASS-B (AVG)
12 1B b |
16
E 1h 2 QQ%M
33040 pir, ]
i
S 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) ACEE
Read
Item Freq Value Factor Result Limit Marzin Femark
Wiz dBu¥ db dBu¥ dBu¥ dBu¥
1 0.15 a7 .68 0.23 57 .96 65.94 -7.98 nF
Z 0.15 30,13 0.2a 30.41 55.94 -25.53 AVERAGE
3 0.16 55.47 0.26 55.73 65.41 -9.67 nr
4 .16 30,24 0.26 30.30 a25.41 -24.,90 AVERAGE
3 0.17 24,36 0.25 24 .61 64,98 -10.37 nr
6 0.17 38.30 0.25 38.535 34,98 -16.43 AVERAGE
7 0.1a 33.52 0.23 53.75 64 .37 -10.62 nF
2 0.1z 23,79 0.23 29 .02 54 .37 -25.35 AVERAGE
9 0.20 50,36 0.20 50 .56 63.55 -12.99 nr
10 0.20 22.75 0.z0 28,95 J3.505 -24 .60 AVERAGE
11 0.22 24,35 0.24 24,59 62,88 -8.29 nr
12 0.22 43,350 0.24 43.74 32.88 -9.14 AVERAGE
13 0.24 47 .69 0.23 47 .97 62.03 -14.06 nF
14 0.24 32.35 0.23 32.63 532.03 -19.40 AVERAGE
15 0.27 50,38 0.33 50.71 61.06 -10.35 nr
16 0.27 38.68 0.33 39.01 21.06 -12.05 AVERAGE
12 0.33 42,98 0.41 43,39 40 52 -6.12 AVERAGE
19 0.33 45 .93 0.43 46 .41 3825 -11.24 nF
20 0.3z 34 .54 0.43 35.02 42 25 -13.23 AVERAGE
21 0.45 43,51 0.50 44 .01 56 .93 -12.92 nr
22 0.45 28.47 0,50 28 .97 46,93 -17 .96 AVERAGE
23 0.49 44 72 0,50 45,22 26,15 -10.93 nr
24 0.49 34 .29 0.50 34.79 46,15 -11.36 AVERAGE
25 0.54 a6 .62 0.50 47 12 56,00 -2.88 nF
26 0.54 35.08 0.50 36.08 46 .00 Q.92 AVERAGE
27 0.60 45.19 0.50 45 .69 56,00 -10.31 nF
28 0.60 33.86 0.50 34 .36 46 .00 -11.64 AVERAGE
29 n.71 30.75 0.50 40 .25 56,00 -15.75 nF
30 n.71 28.281 0.50 20 .31 46 .00 -16 .69 AVERAGE
31 0.76 45.16 0.50 45 .66 56,00 -10.34 nF
32 0.76 35.00 0.50 35.50 46 .00 -10.50 AVERAGE
33 n.a7 46 .35 0.50 46 .85 56,00 -a.15 nF
34 n.a7 34 .78 0.50 35.28 46 .00 -10.72 AYVERAGE
Renarks

1. Level = Read Lewvel + Factor

2. Factor = LISHN{ISH) Factor + Cahle Loss

3. bccording to technical experiences,all spuriouns emission of B0Z.11MIMO
mode at channel 1,6,11 are almost the same helow 1GHz,.so that the
channel 1 was chosen as representative 1n final test.

4, The data 15 worse case.

 J
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FCC Test Report: F106051201-A

@
Test mode 8:
EUT : FoDeZ3l-4
Power : AC 120V Fol/Phase : NEUTRAL
Test Mode : B0Z.1TIMIMO4CE CH3 Tenperature : Zb
Memo : DSA-15P-12U5 120150 Homidity : 57 24
= Level {(Bu\) Date: 2006-09-20

FCC CLASS-B

FCC CLASS-B (AVG)

_150.15 0.5

Trace: {Discrete)

1 2 5 10 20 30
Frequency (MHz)

Read
[ten Freq Value Factor Fesul+t Limit Marzin Femarlk
MHz dBu¥ dB dBu¥ dBn¥ dBu¥
2 .15 22 .86 0.2% 29.14 05 .82 -26 .69 AVERAGE
3 o.17 33.83 0,25 34.08 25.16 -2l .08 AVERAGE
4 017 54,14 0.25 54 .39 65.16 -10.77 )3
2 0,18 23.53 0.23 23.78 B, 37 -10 .59 Np
4] o.12 26.21 0.23 26.44 24 .37 S2T.93 AVERAGE
7 0.21 50.40 0.21 50.70 £3.39 -12.69 1)y
g 0,21 27 .29 0.21 27.50 23.39 -25 .89 AVERAGE
4 0,22 40.25 0.24 40 .49 52.83 -12.34 AVERAGE
10 0.22 22 .87 0.24 23.11 B2 .83 -0.72 Np
11 0,24 27.79 0.27 22.06 02,24 -24 .18 AVERAGE
12 0.24 47 .38 0.27 47 .65 B2 .24 -14 .59 Np
13 0,25 26 .82 0.30 27.12 21.73 -24 .62 AVERAGE
14 0,25 45 .28 0.30 46.18 £61.73 -15.56 )3
15 027 46 .41 0.33 46.74 61.04 -14 .30 1)y
16 0,27 30.20 0.33 30.53 51.04 -20.51 AVERAGE
17 0,33 28 .62 0.41 29.03 49 .57 -20 .54 AVERAGE
1&g 0,33 43.95 0.41 44 36 29,57 -15.21 Np
19 0,32 37.76 0.4% 32.24 03,26 -20.02 NF
20 0,38 22.12 0.4% 22.60 48 .26 -25 .66 AVERAGE
21 .44 39,22 0.49 39.71 27 .06 -17.35 )3
22 0.44 2517 0.49 25.66 47 .06 -21 .40 AVERAGE
23 .49 42 .28 0.4% 42.76 o6 .12 -13.36 Np
24 .49 26.12 0.4% 26.60 46,12 -19.52 AVERAGE
25 0.55 28.12 0.46 28 .58 46.00 -17 .42 AVERAGE
26 0.55 41.27 0.46 41.73 56.00 -14 .27 QF
29 0.77 38.33 0.43 32.76 56.00 -17 .24 Qp
28 0.77 24 .63 0.43 25.06 46.00 -20 .94 AVERAGE
29 1.04 23.55 0.40 23.95 46.00 -22.05 AVERAGE
30 1.04 40.27 0.40 40 .67 56.00 -15.33 Op
Femarks:
1. Level = Read Lewvel 4+ Factor

2. Factor = LISN(ISN) Factor + Cahle Loss
3. becording to technical experiences,all spurious emission of E0Z.11MIMO
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the

channel 3 was chosen

as representative in final test.

4. The data 1z worse case.
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EUT : FEDE231-4
Fower AT 120V Fol/Phase : LINE
Test Maode » BO0Z_ 11IMIMO4CE CHA Tenperature : 26 T
Hemo : DEA-15P-12U38 120150 Humiditw a7 24
a0 Level (dBuV) Date: 2006-09-20

FCC CLASS-B

FCC CLASS-B (AVG)

33

-15 0.15 0.5 1 2 5 10 20 30

Trace: {Discrete) Frequency (MHz)

Read
[tem Freq Valune Factor Result Lim:t Margin Femark
WHz dBuV dEB dBuV dBu¥ dBu¥
1 0.15 o7 .08 0.28 ST .06 05,94 -7.98 QF
2 0.15 30.34 0.28 30.62 55.94 -25 .32 AVERAGE
3 0,16 25.47 0.26 2573 Bo.41 -9.67 [F
4 0,16 a0 .22 0,26 30,42 52541 -24 .92 AVERAGE
5 n.17 34 16 0.25 54 .41 B4 .98 -10.57 QoF
=] 0.17 3%.34 0.25 38.59 54 .98 -16.39 AVERAGE
7 n.1g 23010 0.23 23.33 n4 37 -11.04 QF
8 n.1g 28 .62 0.23 28 .85 54 37 -25 .52 AVERAGE
Q 0.20 2035 0.20 o055 B3.55 -13.00 F
10 0,20 28.60 0,20 28 .80 53.55 -24 .75 AVERAGE
11 0.22 2416 0.24 24 .40 B2 .88 -5.48 nF
12 0.22 43 .54 0.24 43 .73 52 .88 -9.10 AVERAGE
13 0.24 47 .63 0,28 47 .91 HZ.03 -14 12 nF
14 0,24 3Z.1%8 0.28 32 .46 S2.03 -19.57 AVERAGE
15 0.27 o028 0.33 o061 B1.06 -10.45 F
16 027 38,506 0.33 38 .89 51.06 12017 AVERAGE
18 0.33 42 92 0.41 43 .33 49 52 -6.18 AVERAGE
19 .38 45 .72 0.48 4620 S8 .25 -12.05 nF
20 0.38 34 .30 0.48 34.7%8 48 25 -13.47 AVERAGE
21 0.45 43 .33 0,50 43 .83 26 .93 -13.10 QF
22 0.45 28 .31 0,30 28.81 46,93 -18 .12 AVERAGE
23 0.49 45 .10 0.50 45 .60 56015 -10.55 nF
24 0.49 34 .20 0,50 34 .79 46015 -11.36 AVERAGE
25 0.54 45 .87 0.350 46 37 56 .00 -0 .63 QF
26 0,54 35.22 0,50 35.72 46 .00 -lo .28 AVERAGE
27 0 .60 45 17 0,50 45 67 56.00 -10 .33 QF
28 060 33 .64 0,50 34 .14 46 .00 -11.86 AVERAGE
L 0.71 30 .67 0,50 40 17 56,00 -15 .85 QF
30 0.71 28 .58 0,50 29 .08 46,00 -16 .92 AVERAGE
1 0.76 45 37 0,50 45 .87 56,00 -10.13 QF
32 0,76 35.12 0,50 35.62 46,00 -10.38 AVERAGE
33 0,97 46 .15 0,50 46 65 56,00 -9.35 F
34 0.7 34.71 0.350 35 .21 46 .00 -10.79 AVERAGE
Femarks:

1. Level = Read Lewvel + Factaor

2. Factor = LISH({ISN) Factor + Cable Loss

3. bccording to technical experiences.all spurions emission of S0Z2.11HIMO
mode at channel 3,6,9 are almost the same bhelow 1GHz.,so that the
channel 3 was chosen as representative i1in final test.

4. The data is worse case.

Test engineer: /Z %QM

O
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4.6 Test Photographs

Front View

Rear View

O
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5. Test of Radiated Emission

51 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field

strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not

exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters MLV IM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 435
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general

requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30
230-1000 10 37
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5.2 Test Procedures

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

O
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5.3 Typical Test Setup

Antenna

Equipment under Test

——— *  Testdistance @——P|
Turn Table 08M
Receiver \ Ground Plane
5.4 Measurement equipment

Instrument/Ancillary Model No. | Manufacturer Serial No. Valid Date

EMI Receiver 8546A HP 3807A00454 2007/05/11
Spectrum Analyzer FSP40 R&S 10047 2007/01/16

Horn Antenna 3115 EMCO 31589 2007/02/12

Horn Antenna 3116 EMCO 31970 2007/02/09

Bilog Antenna CBL6112B Schaffner 2840 2007/04/19
Amplifier 8449B Agilent 3008A01954 2007/01/08

Amplifier 8447D Agilent 2944A10531 2007/02/24

o
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5.5 Test Result and Data
Test Mode 1, 2:

EUT : FaDbez231-4
Power : AC 120V Pol /Phase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature : 28 T
Operation Channel: 1 Homidity : BE %5
Modulation Type : 802.11g bimospheric Pressure: 1010 LPa
Rate T | Mbps
Memo : DV1280-3
a0 Level (dBuv/m) Date: 2006-08-29
45 f
: &
2 7
1 3 1
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tah
[tem  Fregq Value Factor Besult Limtt Margin BRemark  Paos Pos
""""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB cm  Deg

125.01 45,89 -15.90 29.99 4350  -13.51 Peak 200 0
15075 42,26 -16.84 31.42 43,50 -12.08 Peak 200 0
16001 46,71 -16.98 29.93 43,50 -13.77 Peak 200 221

199,99 3Z2.64 -18.39 34,25 43,50 -9.45 Peak 200 234

1
2
3
4 180,75 45.60 -18.55 27.05 43,50 -16.45 Peak 200 360
3
7

. Result
. Factor
. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz

Bead Valne 4 Factor
tntenna Factor 4+ Cable Loss - Amplifier

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. A1l emission below 1GHz at 802.11h/g mode are all the same,so the

202 .11g mode chosen as representative in final test.

. boccording to technical experiences,all spurious emission of 802.11g

mode at channel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

. The data 13 worse case.
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@
EUT : FoDez231-4
Fower : AC 120V Fol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature 1 2B T
Operation Channel: 1 Homid ity : bE 24
Modvlation Type @ E0Z2.11g bimospheric Pressure: 1010 hPa
Rate T Mbps
Memo : DV1Z80-3

Lewvel (dBuWim)
90

Date: 2006-08-29

oD

45 1 3 Fl . H 7
2
. 300 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Read hnt  Tahb
[tem Freq Value Factor HResult Limit MWargin BRemark PFos  Paos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm Deg
l 333.33  bl.Z2e -12.61 32.65 46,00 -TUAS Peak 200 B4
2 400,00 40 .66 -10.63 30,03 46,00 -15.97 Peak 200 a3
3 432,08 48,94 -0.41 39.53 46,00 -6 .47 Peak 200 a3
4 m0o.o0 48,87 -7l 41.69 46,00 -4.31 OF 200 159
oo Hh3ng 42,55 -5.13 3742 46,00 -3.58 Peak 200 28
B BBE.G3 46,52 -3.74 42,78 46,00 -3.22 OF 200 224
YoooTER.ED 4316 Y 40,59 46,00 -3.41 OF 200 314
9 999 .93 45 .32 a.10 45,42 34.00 -8.58 Pealk 200 360
CWetes:
l. RBesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The recolution bandwidth of test receiverfspectrum analwvzer is 120EHz
and video bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4 411 emission helow 1GHz at 802.11h/g node are all the same,so the
202 .11z mode chosen as representative in final test.

2. According to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel 1 was chosen as representative in final test.

B, The data

15 wWorse case.
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@
EUT : FoD8231-4
Power : AC 120V Fol/Phase : YERTICAL
Test Mode : Transmit/Recaive Tenperature H
Operation Chaonel: | Homidity : BE 24
Modulation Tvpe @ 202.11z2 btmospheric Pressure: 1010 LPa
Eate T Mbps
Memo : DV1280-3
90 Lewvel (dBuWim) Date: 2006-08-29
45 I f
3 B |
1 2 : 8
a
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah
Item  Freg Value Factor Result Limit Margin BRemark Pos Pas
"""" Wiz dBu¥/m  dB dBuV/m dBu¥/m  dB  cm Deg

1 g0.58 30.26  -19.75 30,51 40,00 -9.49 Peak 100 141
4 124,83 47.35 -15.90 31.65 43,50 -11.85 Peak 100 56
30 149,93 2,13 -16.82 35.31  43.50 -8.19 Peak 100 62
4 159.98  51.12  -16.98 34.14 43,50 -9.36 Peak 100 62
S 18120 4469 -18.532 26,17 43,50 -17.33 Peak 10 221
7
8

230.00 51,17 -14.44 36.73 46,00 -9.27 Peak 100 30
499,23 44,36 -13.70 3066 46,00 -15.34 Peak g 211

l. Result = Read Valve + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer 1= 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency belaow 1GHz.

4 411 emission below 1GHz at 802 .11b/z wmode are all the same,so the
202,11z mode chosen as representative 1n final test.

2. becording to technical experiences,all spurions emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative in final test.

. The data 15 worse case.

O
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@
EUT : FoD8231-4
Power ¢ AC 120V Pal /Phase : YERTICAL
Test Wode : Transmit/Receive Temperature : 2B
Operation Channel: | Humid1tw : bE %
Modulation Type @ 202,11z btmospheric Pressure: 1010 hPa
Hate ;54 Mbps
Memo : DV1Z280-3
90 Lewvel (dBuWim) Date: 2006-08-29
45 4 5 g 3 1
2
. 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Aot Tahb
[tem Freq Valve Factor Result Limit Margin HRemark Pos  Pos
MHz dBuV/m dB  dBuVim dBuV/n dB cm Deg
l 333.33  D02.38 -12.61 3977 46,00 -6L23 Pealk 100 22
2 400,00 41.6Z2 -10.63 30,99 46 .00 -15.01 Peak 100 36
3 433.08 47 .84 -0.37 38.47 46,00 -7.53 Peak oo 214
4 Loo.ao o 5077 -TLlE 43,59 46 .00 -2.41 OF g 333
2 JbL a0 48 .86 -5, 10 43,76 46 .00 -2.24 OF a0 Q6
B BO0O.00 42,67 -4 .72 37.95 46,00 -3.05 Peak 100 168
T BBE.ES 40 .42 -3.74 3668 46,00 -9.32 Peak 100 165
g  Tiz.og 43.8Z2 -2.47 41,35 46,00 -4 63 OF 10 45

Notes
l. Result = Read Valve + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency belaow 1GHz.

4. 411 emission below 1GHz at 202 .11b/z mode ate all the same,so the
202.11g mode chosen as representative 1n final test.

3. bccording to technical experiences,all spuriouns emission of 802,11z
mode at channel 1,656,011 are almost the same below 1GHz,so that the
channel | was chosen as representative 1n final test.

B, The data 1s worse case.

O
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@
EUT : FoD22Z31-4
Fower ;o AC 120V Fol/Phase : HORIZONTAL
Tect Mode : Transmit/Beceive Tenperature A T
Operation Channel: 1 Homidity : BY 25
Modulation Twpe @ 20Z.11h bdtmospheric Pressure: 1008  hPa
Hate : 11 Mbps
Memno : DV-1280-3
Lewvel (dBuv/m}) Date; 2006-08-29
107
2
54
. 1000 5800. 106040, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Eead Aot Tah
[tem Freq Yalue Factor Hesult Limit Marzin Remark Pos Fos
HHz dBuV/m dB  dBuV/m dBu¥V/n dB cm Deg

2 4822.15 57.51 5.70 63.21 74,00  -10.79  Peak 100 203

l. Result = Eead Value 4+ Factor

2. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEH:z
and video bandwidth 1s 300kHz for Pealk detection and Quasi-pealk
detection at freguency below 1GHz.

4, The resolution handwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution handwidth of test receiver/spectrum analwzer is IMH=z
and video bandwidth 15 100z for Average detection at frequency above
1GH=.

£, The other emissions 15 too low to be measured.

O
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@
EUT : FaDeZ31-4
Fower : AC 120V Fol/Phase : VERTICAL
Test Made : Transmit/Receive Tenperature A
Operation Channel: 1 Homiditw : BY %4
Modulation Twpe : 202.11h bimospheric Pressure: 1002  LhPa
Rate : 11 Mbps
Memo : DV-1280-3
Level (dBuvim) Date; 2006-08-29
107
2
54
. 1000 5800, 10600, 15400. 20200, 25000

Trace: (Discrete) Frequency {MHz)

Read dnt  Tab
[tem  Freq Value Factor Result Limit Margin FRemark Pos  Pos
"""" Wiz dBuV/im  dB  dBu¥/m dBu¥/m  dB cm  Deg

2 4822.13 56.77 5.70 62.47 74,00  -11.33 Peak oo 156

1. Result = Read Value + Factor

Z. Factor = fntenna Factor 4+ Cahle Loss - dmplifier

3. The resolution bandwidth of test receiwverfspectrum analwezer is 120EH=
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4_ The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
IGHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency ahove
IGH=.

£, The other emissions 15 too low to be measured.

O
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EUT : FoD&Z31-4
Power ¢ AC 120V Pol/Phase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature : 25 T
Operation Channel: 6 Homid 1ty : 67 24
Modulation Twpe @ B0Z.11h btmospheric Pressure: 1002 hPa
Rate ;11 Mbps
Memno : DV-1280-3
Level {dBuvWim) Date: 2006-08-29
107
1
LT |
e 1000 5800, 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read 4nt Tah
[tem Freq Value Factor Besult Limit Margin Remark  Pos Fos
"""" WHz dBu¥/m  dB dBuV/n dBu¥/m  dB  cm Deg

1 4875.63 53.26 3.85 290110 74,00 -14.8%  Peak 1o 203

1. Result = Read Value + Factor

4. Factor = &ntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is [20EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Pealk detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiwverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GH=z.

. The other emissions is too low to be measured.
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@
EUT : FaDgz3l-4
Fower : AC 120V Fol/Phase : YERTICAL
Test Mode : Transmit/Beceive Temperature A
Operation Channel: 6 Homid ity : 67 24
Modulation Type @ 80Z.11h bimospheric Pressure: 1008  hPFa
Rate : 11 Mbps
Memo : DV-1220-3

Level (dBuVim} Date: 2006-08-29
107
1
54
. 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tab
[tem Freq Value Factor EResult Limit Margin Hemark Pos  Pos
"""" Wiz dBu¥/in  dB  dBu¥/m dBu¥/m  dB  com  Deg
1 487575 50,72 5,85 56,57 74.00 -17.43  Peak 100 156
Notes
1. RBesult = Read Value + Factor
2. Factor = fntenna Factor 4+ Cahle Loss - Amplifier

3. The resolution handwidth of test receiverfspectrum analwvzer is 120EN=
and video bandwidth i1s 300kHz for Peak detection and Quasi-pealk
detection at frequency helaow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 1s 3WHz for Pealk detection at frequency abaove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahaove
1GHz=.

. The other emissions 15 too low to be measured.
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EUT : FoD2231-4
Power : AC 120V Pol/Fhase : HORIZONTAL
Test Wode : Transmit/Receive Temperature : 25 T
Operation Channel: 11 Humid 1ty : BY 24
Modulation Tyvpe @ 20Z.11h btmospheric Pressure: 1002 hPa
Rate ;11 Mbps
Memno : DV-1280-3
Level {dBulim) Date: 2006-08-29
107
2
54
1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency {MHz)
Read tnt  Tah
[tem Freq Valve Factor Result Limit Margin  BRemark Pos  Pos
Miz dBuVin dB  dBu¥V/m dBu¥/n dB cm Deg

4 4923.38 50.93 5.599 36,92 74,00 -17.08  Peak 1o 203

1. Besult = Eead Value + Factor

2. Factor = Antenna Factor + Cahble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-pealk
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3WHz for Peal detection at freguency ahave
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 10Hz for dverage detection at frequency above
1GHz=.

B, The other emissions 13 too low to bhe measured.
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@
EUT : FaDgZal -4
Fower ¢ AC 120V Fol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature A
Operation Channel: 11 Homidity : 6By 24
Modulation Twpe @ 20Z.11b btmospheric Pressure: 1002  hPa
Bate : 11 Mbhps
Memo : DV-1280-3
Level (dBuVimj} Date: 2006-08-29
107
2
54
1
0 1000 5800, 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read Lot Tah
[tem  Freq Value Factor Besult Limit Margin Hemark  Paos Pos
"""" Wiz dBu¥/n  dB  dBu¥/m dBu¥/im  dBE en  Deg

2 4923.3% 49.15 5.99 553.13 74,00 -18.87  Peak 1o 156

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiwerfspectrum analwzer is [20EN=
and video bandwidth 1= 300kHz for Pealk detection and Quasi-peak
detection at freguency below lGHz.

4. The resolution bandwidth of test receiwerfspectrum analwzer is IMHz
and video bandwidth 1= 3MHz for Peak detection at fregquency ahave
1GHz.

5. The resolution bandwidth of test receiwverfspectrum analwzer is IMHz
and video bandwidth 1= 10Hz for Average detection at frequency above
1GHz.

B, The other emissions is too low to bhe measured.
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EUT : F5D8231-4
Power : AC 120V Pol /Phase : HORIZONTAL
Test Mode : TransmitfReceive Tenperature A T
Operation Channel: 1 Homidity : BY 2
Modunlation Tvpe @ 202,112 btmospheric Pressure: 1002  hLPa
Rate : od Mbps
Meno : DV-1280-3
Lewel {dBu'W//im}) Date; 2006-08-29
107
1
54
. 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency {MHz}
Read Ant Tah
[tem  Freq Valve Factor Result Limit Margin BRemark Pos  Pos
"""" WKz dBuV/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg

1 4823.63 48,83 5.71 54.54 74,00 -19.46  Peak 100 203

l. Result = Read VYalve + Factor

Z. Factor = Antenna Factor + Cable Loss - bAmplifier

2. The tesolution bandwidth of test receiver/spectrum analvzer is 120KH:z
and video bandwidth 1s 300kHz for Peak detection and Qnasi-peak
detection at freguency helow 1GH=.

4. The tesolution bandwidth of test receiverfspectrum analyzer is IMHz
and video bandwidth 15 3WHz for Peak detection at frequency ahave
1GH=.

5. The resolution bandwidth of test receiver/spectrum analwvzer is [MHz
and video bandwidth 15 10Hz for Average detection at freguency above
1GH=.

. The other emissions i1s too low to be measured.
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@
EUT : F5De231-4
Power : AC 120V Fol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature A
Operation Channel: 1 Humid ity : BY 24
Modulation Type @ E0Z2.11g btmospheric Pressure: 1008  hPa
Rate :od Mbps
Memo : DV-1220-3

Level {dBu/im) Date: 2006-08-29
107
1
LT |
. 1000 5800, 10600, 15400, 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tahb
[tem Freq Value Factor Result Limit Margin Remark Pos  Pos
Miz dBuV/n dB  dBuV/m dBu¥V/m dB cn Deg

1 4823.63 48.91 5.71 S4.62 74,00 -19.38  Peak 100 156

1. Result = Read Value + Factor

4. Factor = fntenna Factor 4+ Cable Loss - Amplifier

2, The resolution bandwidth of test receiverfspectrum analwvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bhandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth i1s 3MHz for Pealk detection at frequency above
IGH=.

5. The resolution bhandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1s 10Hz for dverage detection at frequency above
16H=.

£, The other emissions 15 too low to he measured.
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EUT : FoDgz3l-4
Fower : AC 120V Pol/FPhase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature A T
Operation Channel: B Huomid ity : BY 24
Modvlation Type @ 80Z.11g bimospheric Pressure: 1008  hPa
Rate ;o4 Mbps
Memo : DV-1280-3
Level {(dBuvin) Date: 2006-08-29
107
54 !
0 1000 5800, 10600, 15400, 20200 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Tah
[tem Freq Valve Factor HResult Limit MWargin Remark Pos  Pos
Mz dBuV/in dB  dBuV/m dBuV/m dB cm Der

1 4875.25 47.92 3.8 S3.77 74,00 0 20023 Peak o 203

Notes
1. BEesnlt = Bead Valne + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo handwidth 1z 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GH=z.

4_ The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at frequency ahove
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency abaove
IGH=z.

B. The other emissions 15 too low to be measured.
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EUT : FoDgZ31-4
Power : AC 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature 25 T
Operation Channel: & Humiditw : BY 24
Modvlation Type @ 802.11g bimospheric Pressure: 1002  hPa
Rate ;o4 Mbps
Mema : DV-1280-3
Level (dBuvim) Drate; 2006-08-29
107
54 1
. 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read hnt Tah

[tem Freq Valve Factor EResult Limit Margin Hemazk Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg
1 4873.38 47.18 5.85 53.02 74,00 -20.98  Peak 100 156

l. Result = Head Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at fregquency below IGHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at fregquency above
IGH=.

5. The resolution bandwidth of test receiverfspectrum analvzer iz IMHz
and video bandwidth 1s 100z for Average detection at freguency ahove
IGH=.

. The other emissions 1s too low to he measured.
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@
EUT : FoDB231-4
Power : AC 120V PolfPhase : HORIZONTAL
Test Maode : Transmnit/Beceive Tenperatnre A T
Operation Channel: 11 Homid ity : BY 24
Modulation Tvpe @ 202.11g bimospheric Pressure: 10028  LPa
Rate : od Mbps
Memo  DV-1280-3
Lewvel {(dBuim) Date; 2006-08-29
107
54 1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne Factor HResult Limit Margin Bemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm  Deg

1 4%923.88 46.86 5.99 22.8> 74,00 -Z1.1>  Peak o 203

l. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above
1GHz.

. The other emissions 1s too low to be measured.
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EUT : FoDez31-4
Fower : AC 120V Pol/FPhase : YERTICAL
Test Wode : Transmit/Receive Temperature 2D
Operation Channel: 11 Huomid ity : BY 24
Modvlation Type @ 80Z.11g bimospheric Pressure: 1008  hPa
Rate :od Mbps
Memo : DV-1280-3
Level {dBuim) Date: 2006-08-29
107
54 2
1
0 1000 5800, 10600, 15400, 20200, 25000

Trace: {Discrete) Frequency {MHz)

Read hnt Tah
[tem Freq Valve Factor HResult Limit Margin  BRemark Pos  Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/im  dB cm  Deg

4 4823.00 46,95 5.98 52.893 74,00  -Z1.07  Peak 100 156

Notes
1. BEesult = Bead Valne + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifierx

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120KHz
and wideo handwidth 1z 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GHz.

4_ The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 100z for Average detection at frequency abaove
1GH=.

B. The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

Test Mode 3:

EUT : FaDgEZal-4
Fower : AC 120V Fol/Phase : HORIZOWTAL
Test Wode : Transmit/PFeceive Temperatnre 1 28 T
Operation Channel: 1 Homidity : BE 24
Modulation Twpe @ E0Z.1IMIMD btmospheric Pressure: 1010 hPa
Hate : 144 Mbps
Memo : DV-1280-3
a0 Level (dBuv/m) Date: 2006-08-29
45 I
. 5
2 Fi
1 3 1
s 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value  Factor Result Limit Margin Remark Pos  Pos

Notes
1. Result = Read Yalve + Factor
4. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bhandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, According to technical experiences,all spurions emission of E0Z.11HINMD
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative 1n final test,

2. The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FoDeZ3l-4
Fower : AC 120V Fol /Phase : HORTZONTAL
Test Mode : Transmit/Receive Tenperature 1 2B T
Operation Channel: 1 Humid ity : BE %4
Modulation Type @ 20Z.1IMINOD btmospheric Pressure: 1010 hLPa
Hate ;144 Mbps
Memno : DV-1280-3
B0 Lewvel (dBuWim) Date: 2006-08-29
. :
45 4 o 7 =
1 3 5
2
. 300 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Eead bt Tah
[tem Freq Yalue Factor Reswlt Limit Margin Remark PFos  Pos
Mz dBuVin dB  dBuV/iw dBu¥/inm dB ci Deg
l 333.33 51.Z28 -12.61 3267  46.00 -7.a3 Pealk 200 £
2 400,00 40,53 -10 .63 29.90 4600 -16.10 Pealk 200 a3
3 432,08 48.77 -9.41 39,36 46.00 -6 .64 Pealk 200 a3
4 500,00 42,80 -7.18 41.62 4600 -4 .38 OF 200 159
5 sB3.08 42,05 -5.13 36.92  46.00 -9.08 Peak 200 23
B 60663 46.66 -3.74 42.92  46.00 -3.08 QF 200 Z24
ToOTE9.B0 43.13 -2.07 40,36 46.00 -5.44 )3 000 314
9 999,99 45 46 0,10 45,36  34.00 -2.44 Pealk 200 360
CWetes:
1. Besult = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3, The resolution bandwidth of test receiverfspectrum analyzer is 120EH:z
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurions emission of E0Z.11MIMOD
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative 1n final test.

2. The data 15 worse case.
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FCC Test Report: F106051201-A

EUT : FoDa231-4
Fower  AC 120V
Test Mode : Transnit/Receive

Operation Channel: 1
Modulation Twpe @ S0Z.11IMIHO
Rate : 144 Mbps
Memo : DV-1280-3

Level (dBuvim)
90

Fol/Phasze : VERTICAL
Tenperature 1 2B
Homid ity : QR 25

btmospheric Pressure: 1010 hPa

Date: 2006-08-29

45 I f
4 B 7
1 2 g
a
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem  Fregq Value  Factor Eesult Limit Margin PRemark Pos Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
l 20,58  30.62 -19.75 30,87 40,00 -9.13 Pealk 100 141
2 124,93  47.89 -15.90 31.99 43,50 -11.51 Peak 100 26
3 149,93 5Z.56 -16.82 35,74 4350 -T.T76 Peak 100 B2
4 159,98  51.53 -16.98 34.55 43.50 -2.95 Peak 100 B2
) 121.20 44 .75 -18.52 26,23 4350 1727 Peak 1o 221
Yoo 250.00 51.36 -14 .44 36,92 46,00 -9.08 Peak 100 ol
g 29923 44,50 -13.70 30,80 46,00 -15.20 Peak 1o 211
CWetes:
1. Result = RBead Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 1Z20EHz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4, becording to technical experiences,all spurions emission of Z0Z.1IMIMO
mode at channel 1,6,11 are almost the same helow 1GHz,so that the
channel 1| was chosen as representative in final test.

3. The data 13 worse case.
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FCC Test Report: F106051201-A

@
EUT : FaDgZ31-4
Fower : AC 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Receive Tenperature : 28
Operation Channel: 1 Humid ity : BE 24
Modulation Type @ E0Z.1IMIMOD bdtmospheric Pressure: 1010 hPa
Bate ;144 Mbps
Mema : DV-1220-3

Level (dBuW/m)
90

Date: 2006-08-29

]

=]

e

45 5 1
1 3 7
2
. 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)

Eead int  Tah
[tem Freg Value Factor EResult Limit Marzin ERemark PFos Pos
'''''' Wiz dBu¥/wm  dB dBu¥/m dBu¥/n 4B om  Dez
l 333.33  5Z2.46 -12 .61 39.85 46.00 -6.13 Peak 100 22
Z 400,00 41,31 -10.63 30,88 46.00 -15.12 Peal 100 36
3 433.08 47 .89 -0.37 32.52  46.00 =748 Peal oo 214
4 500,00 50,70 -7.18 43.52 4600 -2.48 )3 oo 333
a0 SB3.30 4883 -3.10 43.73 4600 -24.27 QF 100 Q6
B 60000 42,55 -4 T2 3783 46.00 -2L017 Peal 100 168
¥ BBE.GBS 40 .56 =374 3682 46.00 -0.18 Peal 100 168
g 733.08 4380 -2.47 41.33 46.00 -4 BT QF 100 45
10 922 .99 42,11 .10 42,21 54,00 -11.79 Peak 100 176

1. Result =

Fead Valne + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bandwidth 1z 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GH=z.

4. bccording to technical experiences,all spuriovns emission of E0Z.11MIMO
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative 1n final test.

5. The data

1% WoIse case,
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FCC Test Report: F106051201-A

EUT : FoDgZal-4
Fower ¢ AC 120V Pol/Phase : HORIZONTAL
Test Wode : Transmit/Beceive Tenperature 25 T
Operation Channel: 1 Humid 1ty : BY %
Modulation Type @ B0Z.11 WIMO btmospheric Pressure: 1008  hPa
Rate ;144 Mbps
Mema : DV-1280-3
Level (dBuv/im) Date: 2006-08-29
107
1
54
. 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read Ant Tah
[tem Freq Valve Factor BResult Limit Margin Hemartk Pos  Pos

Mz dBuV/iw dB dBuV/m dBuVin dB cm Deg
1 4824.25 51.48 5.71 57019 74,00 -16.81 Peak 100 203

1. Resnlt = Read Value + Factor

4. Factor = tntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below lGHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1MNz
and video bandwidth 1s 3MHz for Peak detection at frequency abhaove
IGHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MYz
and video bandwidth 15 10Hz for Average detection at fregquency ahbove
IGH=.

. The other emissions 1s too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDgZ31-4
Power : AC 120V Pol/FPhase : YERTICAL
Test Mode : Transmit/Receive Tenperature A
Operation Channel: 1 Huomid ity : BY 24
Modvlation Twpe : 20Z.11 MIMD btmospheric Pressure: 1008  hPa
Rate ;144 Mbps
Memo : DV-1280-3
Level {dBuWinm) Date: 2006-08-29
107
1
54
0 1000 5800, 10600, 154010, 20200, 25000

Trace: (Discrete) Frequency (MHz)

Read bt Tah
[tem Freq Valve Factor HResult Limit MWargin BRemark Pos  Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB  cm Deg

1 4824.38 49 .85 3.71 55.55 74,00 0 -18.45  Peak o 156

l. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4_ The resolution bandwidth of test receiverfspectrum analvzer iz IMHz
and video bandwidth i1s 3MHz for Pealk detection at frequency ahove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 100z for Average detection at fregquency above
IGH=z.

B, The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDgisl -4
Fower : AC 120V Fol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperature A T
Dperation Channel: B Homidits 1 BY 24
Modulation Type @ B02.11 WIMOD Atmospheric Pressure: 1002 hPa
Hate : 144 Mbps
Memo : DV-1280-3
Level (dBuvim) Date: 2006-08-29
107
1
54
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Value Factorx Result Limtt Margin HRemark Pos Paos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB  em Deg

1 4874.25 49.21 5.8 5506 74,00 0 -18.94  Peak o 203

1. Result = Read Valve + Factor

4. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiwerfspectrum analvzer is [Z20EHz
and video bandwidth i1s 300kHz for Pealk detection and Quasi-pealk
detection at freguency below 1GH=z.

4_ The resolution bandwidth of test receiwerfspectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiwer/spectrum analvzer iz IMHz
and video bandwidth 15 100z for Average detection at freguency abaove
1GHz.

. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106051201-A

EUT : FaDgEZal-4
Fower : AC 120% Fol/Phase : VERTICAL
Test Wode : Transmit/PFeceive Temperatnre 25
Operation Channel: 6 Homidity : BY 2
Modulation Type @ 20Z.11 MIMOD btmospheric Pressure: 10028  hPa
Hate : 144 Mbps
Memo : DV-1280-3
Level (dBuv/im) Date: 2006-08-29
107
1
54
. 1000 5800, 10600. 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read tnt  Tah

[tem Freq Value  Factor Result Limit Margin Remark Pos  Pos
"""" MHz dBu¥/n  dB dBuV/m dBu¥/m  dB  cm Deg

| 4874 38 48 .44 285 24 29 74,00 -19.71  Peak 100 156

l. Result Eead Value + Factor

Z. Factor = Antenna Factor + Cahble Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer 1s 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at fregquency helow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

B, The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

EUT : FaDgZ3l-4
Fower AT 120V Fol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperature A T
Operation Channel: 11 Homid ity : 6Y 4
Modulation Type : 20Z.11 MIMD bimospheric Pressure: 1008  hPa
Eate ;144 Mbps
Memo : DV-1280-3
Level (dBuvV/im) Date: 2006-08-29
107
1
54
0 1000 5800, 10600. 15400, 20200. 25000

Trace: (Discrete) Frequency (MHz)

Eead Ant Tah
Itemn  Fregq Value Factor Result Limit Margin FRemark Pos Pas

Mz dBuV/iw dB  dBuV/w dBuV/w dB ci Deg
1 4923 .75 4817 5.99 24,16 74 .00 -19 .84 Peal: 100 203

1. Result = Read Valne + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiwer/spectrum analwvzer is 1[Z20EHz
and video bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is 1MHz
and video bandwidth 12 3MWHz for Peal detection at freguency above
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=z.

6. The other emissions 1s too low to be measured.
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FCC Test Report: F106051201-A

@
EUT : FoDE231-4
Paower : AC 120V Fol fPhase : VERTICAL
Test Wode : Transmit/Receive Temperature : 25
Operation Channel: 11 Huomid ity : 6BY 24
Modulation Type @ 20Z.11 WIMOD bimospheric Pressure: 1008  hPa
Hate : 144 Mbps
Mema : DV-1280-3

107 Level (dBulim) Date; 2006-08-29
2
54
1
0 1000 5800. 10600, 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read int  Tab
[tem Freq Value Factor Result Limit Margin Hemarlk Pos  Paos

Miz dBuV/n dB  dBuV/m dBuV/in dB cim Deg
24924 .75 47 86 2,949 23,85 T4.00 20,15 Feal 100 156

l. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EH=
and video bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 15 3MHz for Pealk detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1Mz
and video bandwidth 15 10Hz for Average detection at frequency ahove
1GH=.

B, The other emissions is too low to be measured.
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FCC Test Report: F106051201-A

@
Test Mode 4:
EUT : FoDB231-4
Power : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmnit/Beceive Tenperatnre 1 2B T
Operation Channel: 3 Homidity : BE 24
Modulation Tvpe @ 20Z.11WIMO4CE bimospheric Pressure: 1010 hLPa
Rate : 300 Mbps
Memo  DV-1280-3
90 Lewvel (dBuWim) Date; 2006-08-29
45 f
= f
2 il
1 3 4
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Valne  Factor Besnlt  Limit Margin Remark  Paos Fos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg

1 125.01 45,80 -15.90 49.90 43,50 -13.60 Peak 200 0
4 153075 48.55  -16.84 31.71 43,50 -11.79 Peak 200 0
3 160.01 4666 -16.98 49.68 43,50 -13.82 Peak 200 221
4 180.75  45.68 -18.535 47.13 0 43,50 -16.37 Peak 200 360
S 18998 52,32 -18.39 33.93 43.50 -9.57 Peak 200 234
i

Notes
1. Besult = Read Valvwe + Factor
Z. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and Qnasi-peak
detection at frequency below 1GH=z.

4, bccording to technical expertiences,all spurions emission of S0Z.1IMIMO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FoDg231-4
Power : AC 120V FPol /Phase : HORIZONTAL
Test Wode : Transmit/Peceive Temperatnre 1 28 T
Operation Channel: 3 Homid ity : bE 24

Modulation Type

: 802,11 IMO+CE

btmospheric Pressure: 1010 LFPa

Rate : 300 Hhps
Memno : DV-1280-3
90 Lewvel (dBuv/m) Date: 2006-08-29
= i L
45 ; B | ; ] 7 a2
?
0 300 440. h80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Valne Factor Result Limit MWargin Bemark Pos  Pos
Mz dBuV/m dB  dBu¥V/m dBuV/im dB ci Deg
1 333.33 51.28 -12.61 38.67  46.00 -7.33 Peak 200 B4
2 400,00 40,33 -10.63 2970 46.00 -16.30 Pealk 200 a3
3 432.08 48,99 -9.41 32,58 46.00 -6.42 Peak 200 93
4 500,00 49 22 -7.l8 42.04 46,00 -3.96 )3 200 159
S HB3.08 4263 -5.13 37.50 0 46.00 -8.50 Peak 200 23
B BEE.BE3 46,50 -3.74 42.76 46,00 -3.24 OF 2000 224
TooFE2n.E0 43013 -2.57 40,56 46,00 -5.d44 )3 200 0 214
9 999,99 45,30 .10 45,40 54,00 -8.60 Peak 200 360
CWetes: T
1. REesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EN=z
and video bandwidth 1= 300kHz faor Peal detection and Quasi-peak
detection at freguency helow 1GHz.

4. bccording to technical experiences,all spurions emission of S0Z.11WIMO
mode at channel 3,6.,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative 1n final test.

5. The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FoDg231-4
Power : AC 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperatnre 1 2B
Operation Channel: 3 Humidity : BE %4
Modnlation Type @ 20Z.1IMIMO4CE btmospheric Pressure: 1010 hPa
Rate ;300 Mbps
Memo : DV-1280-3
90 Lewvel (dBuWim) Date; 2006-08-29
45 I f
4 & i
1 2 8
a
. 30 B85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freg Value  Factor EResult Limit Margzin HRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg

| g0.38  H0.33 1875 30,60 40,00 -5.40 Peak 1o 141
2 124,93 47,51 -15.90 31.61  43.50  -11.89 Peak 100 8b
3 149,93 32,10 -16.82 35.28 43,50 -5L42 Peak 100 B2
4 159,98 51.43 -16.98 34,45 43.50 -4.05 Peak 100 B2
S 181200 44 .60 -18.52 26,08 43,50 -17.42 Peak o 241
i
8

230,00 51,03 -14.44 36,39 46.00 -9.41 Peak 100 30
499,23 43,98 -13.70 30.2s 0 46,00 -15.72 Feak o 211

Notes
1. RBesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bhandwidth of test receiver/spectrum analwzer is 120Kz
and video bhandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at frequency helow 1GHz.

4, According to technical experiences,all spurious emission of S0Z_11MIMD
mode at channel 3,6,9 are almost the same below 1GHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FoD8Z31-4
Fower : AC 120V Fol/Phase : VERTICAL
Test Mode : Transmit/Receive Tenparature R
Operation Channel: 3 Homidity : BE 25
Modvlation Type : S02.11MIMO+CEH bimospheric Pressure: 1010  LPa
Rate ;300 Mbps
Memo : DV-1280-3
90 Lewvel (dBuvim) Date; 2006-08-29
45 N & 3 8 1
1 3 B -
2
0 300 440. K80, 720. 860, 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freg Valune Factor Resul+t Limtt Margin Hemark Pos Paos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm Deg
1 333.33 L2 .47 -12.61 32,86 46,00 -B.14 Peak 100 52
2 400,00 41,59 -10.63 30,96 46,00 -15.04 Peak 100 36
3 433,08 48,14 -9 37 3877 46,00 -TUAs Pealk 1o 214
4 L0000 0 50,70 -7.18 43,02 46,00 -24.48 QF 1o 333
5 SBL.E0D 0 4883 -5.10 43,73 46,00 -2.27 OF 100 96
B BOO.00 42,75 -4.72 32.03 46,00 =797 Paalk 100 168
TooBho.ad 40,40 -3.74 3066 46,00 -0.34 Pealk 100 168
2 733.08 43.63 -2.47 41.16 46,00 -4 .84 OF 100 45

1. Resnlt = Head Value 4+ Factor

Z. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below lGHz.

4, becording to technical experiences,all spurions emission of E0Z.11MIMO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative 1n final test.

2. The data 15 worse case.
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FCC Test Report: F106051201-A

@
EUT : FaD&Z231-4
Power : AC 120% Pol/Phase : HORIZONTAL
Test Waode : Transmit/Beceive Temperature : 25 T
Operation Channel: 3 Huomidity : BY 24
Modvlation Type @ 802,11 MIMO4CE btmospheric Pressure: 1008  hPa
Rate : 300 Mbps
Memo : DV-1280-3
Level {(dBuim) Date: 2006-08-29
107
54 g
0 1000 5800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value  Factor Resvlt Limit Margin Remark Pos  Pos
Mz dBuV/in dB dBuV/m dBuV/iw dB cm Deg

1 4844.00 45,09 5.76 50,85 74,00 -Z3.15  Peak 100 203

1. RBesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The recolution bandwidth of test receiverfepectrum analvzer 1= 120KEHz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency helow IGH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1Mz
and video bandwidth 1s 3MHz for Pealk detection at fregquency above
IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer iz 1MNz
and video bandwidth 1s 10Hz for Average detection at frequency ahove
1GH=z.

6. The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

@
EUT : FoDEZal-4
Fower : AC 120V Fol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature A
Operation Channel: 3 Homidity : 6BY 24
Modulation Type @ 20Z.11 WIMO4CH btmospheric Pressure: 1002  hPa
Rate ;300 Mbps
Memo : DV-1280-3
Level (dBuVim}) Date: 2006-08-29
107
54 2
1
s 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Bead tnt  Tah
[tem Freq Value Factor HResult Limit  Margin  Remark Pos  Pos
"""" Wiz dBu¥im  dB  dBu¥/m dBu¥/m  dB  cm  Deg

2 4844.00 45,54 5.76 21,30 74,00 -22.70 Peak oo 156

l. Result RBead Value + Factor

Z. Factor = btntenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-pealk
detection at fregquency below lGHz.

4. The resolution bandwidth of test receiverfspectrum analvzer iz 1Mz
and wideo bandwidth 1= 3MHz for Pealk detection at frequency abaove
IGH=z.

5. The resolution bandwidth of test receiverfspectrum analvzer iz 1Mz
and video bandwidth 12 10Hz for Average detection at frequency above
IGHz.

B, The other emissions is too low to bhe measured.
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FCC Test Report: F106051201-A

@
EUT : FoDg231-4
Power : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature : 25 T
Operation Channel: B Huomid ity : BY 24
Modulation Twpe @ E0Z.11 WIMO4CE btmospheric Pressure: 1008  hPa
Rate : 300 Mbps
Memo : DV-1280-3
Lewvel {dBuv/im} Date; 2006-08-29
107
54 .
. 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency {MHz)
Read tnt  Tah
[tem Freq Value Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/im  dB  cm  Deg

1487400 45.88 5.85 5173 74,00 2227 Peak 100 203

l. Result = Read Yalue 4 Factor

4. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency ahaove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth i1s 10Hz for Average detection at frequency ahove
1GHz.

B, The other emissions 1s too low to he measured.
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FCC Test Report: F106051201-A

@
EUT : FoDgZ31-4
Power : AC 120V Pol /Phase : YERTICAL
Test Waode : Transmit/Receive Temperature t 25
Operation Channel: 6 Homid ity : BY 24
Modolation Type : 202,11 MIMO4CE bimospheric Pressure: 1002  LPa
Rate : 300 Mbps
Memo : DV-1280-3
Level {dBuvin) Date; 2006-08-29
107
54 .
. 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency {MHz)
Read dnt  Tah
Item Freq Value Factor Result Limit Margin Remark  FPos Fos
"""" WHz dBuV/m  dB dBu¥/m dBu¥/m  dB cm  Deg

1 4874.00 45.98 5.85 5183 74.00  -Z2.17  Peak 100 156

l. Result Bead VYalwne + Factor

Z. Factor = fntenna Factor 4+ Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analvzer is [20EHz
and wideo bandwidth 1z 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is 1MHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GH=.

3. The resolution bandwidth of test receiverfspectrum analyzer is MUz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=z.

£, The other emissions t1s too low to bhe measured.
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FCC Test Report: F106051201-A

@
EUT : FoD2231-4
Fower : AC 120V Pol /Phase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature A T
Operation Channel: 9 Huomid ity : BY 24
Modulation Type @ E0Z.11 MIMO4CE bimospherie Pressure: 1008  hPa
Rate : 300 Mbps
Mema : DV-1280-3
Lewel {dBuvim) Date; 2006-08-29
107
54 2
. 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Valune Factor Besult Limit Margin BRemark  Paos Pos
Mz dBuV/m dB dBu¥/m dBuVim dB ci Deg

4 4904.00 4563 5,43 31.56 74,00 -ZZ.44  Peak o 203

1. Resnlt = Bead Value + Factor

4. Factor = ftntenna Factor 4+ Cable Loss - Amplifier

3. The resolution handwidth of test receiver/spectrum analvzer is [20ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz
and video bandwidth 15 3MHz for Peak detection at fregunency ahaove
1GH=.

5. The resolution handwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at fregquency above
1GH=.

. The other emissions i1s too low 1o be measured.
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FCC Test Report: F106051201-A

@
EUT : FaDgz31-4
Power : AC 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperatnre 25 T
Operation Channel: 9 Homidity : BY 24
Modulation Type @ S80Z.11 MIMO+CE btmospheric Pressure: 10028  hPa
Eate : 300 Mbps
Memo : DV-1280-3
Lewvel {dBuim) Date; 2006-08-29
107
54 1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Value  Factor Result Limit  Margin BRemark Pos  Pos
"""" Wiz dBu¥/wn  dB  dBu¥/m dBu¥/n  dB  cn  Deg

1 4%04.00 45,17 5.93 s1.100 74,00 -22.80  Peak o 156

l. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bhandwidth i1s 300kHz for Pealk detection and (Qnasi-peak
detection at frequency helow lGHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=.

. The other emissions 15 too low to bhe measured.
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FCC Test Report: F106051201-A

Test mode 5, 6:

EUT : FaDezZil-4
Faower ¢ AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Feceive Temperature ;28 T
Operation Channel: 1 Homidity : B3 24
Modolation Type : Z0Z.11g btmospheric Pressnre: 1010 hPa
Rate T Mhps
Memo : DSA-15P-12105 120150
a0 Level (dBuVim) Date: 2006-08-29
45 f
B
] 7
1 Ay
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read Ant  Tah
[tem Freq Valne Factor Result  Limit Margin ERemark Pos  Pos
"""" Wiz dBuVim  dB  dBu¥/m dBu¥/m  dB  em  Deg

1 125.01  44.36  -15.90 2846 43,530 -15.04 Peak 200 0
4 1307y 47630 -16.84 3099 43,50 0 -12.71 Feak 200 0
3 160,01  48.36  -16.98 31.38 43,50 -12.1Z2 Peak 200 221
4 18075 456.91  -18.55 28.36  43.50 -15.14 Peak 200 360
3 198.89  51.36  -18.39 32.97 43,50 -10.53 Feak 200 234
7

Fotes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, 411 emission below 1G6Hz at 802.110fg mode arte all the same,so the
202.11g mode chosen as representative in final test.

J. According to technical experiences,all spurious emission of 202.11gz
mode at channel 1,6,11 are almost the same below IGHz,so that the
channel | was chosen as representative in final test.

6. The data 1s worse case.
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FCC Test Report: F106051201-A

EUT : FiDaZsl-4
Poawer : AC 120V Fol/Phase : HORIZONTAL
Test Maode : Transmit/fReceive Temperature : 28 T
Operation Channel: 1 Humid 1ty : BB 24
Modulation Twpe @ 202.11g timospheric Pressnre: 1010  hPa
Rate ;54 Mbps
Hemo : DEA-1SP-12U5 120150
0 Lewvel (dBuVim) Date: 2006-08-29
[ L
45 B T o
1 o) ! 5
2
s 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read ot  Tah
I[tem Freq Value Factor Hesnlt Limit Margin Remark Pos  Pos
""""" NHz dBu¥im  dB dBu¥/m dBu¥im  dB en  Deg
1 333.33 30.14 -1z .61 37.03 46,00 -2.47 Feak 200 04
Z 400,00 42,63 -10.63 32.00 46,00 -14.00 Feak 200 23
3 432,08 40,34 -0.41 39,93 46.00 -6 .07 Feak 200 23
4 300,00 47 .64 -T.18 40,46 46,00 ST F 200 139
a2 363.08 42,36 -a.13 3723 46,00 -2.77 Feak 200 88
B 6H6.63 45,36 -3.74 41.62 46,00 -4 38 F 000 Z24
T Tdn.e0 43,67 -2.27 41,10 46,00 -4.90 F o000 314
9 900 99 46,17 .10 46,27 54.00 -T.73 Feak Z00 0 360
Fotes
1. Result = Read Value + Factor
Z. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiwver/spectrum analyzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helaow 1GHz.

4. 411 emission below 1G6Hz at 802.11hfg mode are all the same,so the
202.11lg mode chosen as representative in final test.

5. bccording to technical experiences,all spuriouns emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: F106051201-A

EUT : FaDgZ3l-4
Power : AC 1207 Pol/Phase : VERTICAL
Test Wode : Transmit/Receive Tenperature 1 28
Operation Channel: 1 Humid 1ty : BE 24
Modvlation Type : B0Z2.11g bimospheric Pressure: 1010 hPa
Rate : 54 Mbps
Memo : DEA-15P-12105 120130
90 Lewvel (dBuWim) Date: 2006-08-29
45 | f
3 G
al
s 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
RBead bnt Tah
[tem Freq Value Factor Result Limit Margin Remark PFos  Pos
Hiz dBuV/m dB  dBu¥/m dBuVin db o Deg

80,38  51.3%  -19.75 31.64 40,00 -8 36 Feak 1o 141
124 .93 48,41  -15.90 32,51 43,30 -10.99 Feak 100 86

|

2

4 159,88 50.31 -16.98 33.33 43,50 -10.17 Peak 100 B2
5181200 45,93 -13.32 a7.41 43,50 -16.09 Peak 1o 221
6 20000 55.14 -18.39 36.95 43.50 -6.75 Feak 100 43
725000 30,87 -14.44 36,43 46.00 -9.57 Peak 100 50
g 298243 46,91  -13.70 33.21 46,00 0 -12.79 Feak 1o 211

1. Result = Read Value + Factor

Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. 411 enission below 16Hz at 802 . 11b/g mode are all the sane,so the
202.11g mode chosen as representative in final test.

2. hecording to technical experiences,all spurious emission of E0Z.11g
mode at channel 1,6,11 are alwost the same below 1GHz,so0 that the
channel | was chosen as representative 1n final test.

fi. The data 1s worse case.
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FCC Test Report: F106051201-A

EUT : FaDez31-4
Power ¢ AC 120V Pol/Phase : YERTICAL
Test Maode : Transmit/Receive Temperatnre 1 28 T
Operation Channel: 1 Humidity : B3 %4
Hodolation Type @ 20Z.112 btmospheric Pressure: 1010 hPFa
Rate ;o4 Mbhps
Memo : DSA-15P-12U5 120150

B Level (dBu\im) Date: 2006-08-29

r___
451 3 5 B g 1
3 5 7
2
s 300 440. 580. 720. 860. 1000
Frequency (MHz)

Trace: (Discrete)
REead dnt  Tab
[tem Freq Value Factor Result Limit MWargin Remark  Fos Fos

Mz dEuVin dB  dBuV/m dEuV/im dB e Deg

1 333.33 b4 .2% -12.61 41.67 46,00 -4 .33 NF 100 52
2 400,00  43.63 -10.63 3302 46,00 -12.98 Peal 100 30
3 433.08 4863 -0, 37 3926 46,00 -6.74 Peal 100 214
4 500,00 49,34 -T.1E 4216 46,00 -3.84 QF 1o 333
2 aR3.30 4723 -3, 10 42,13 46,00 -3.87 F 100 a6
B 60000 41,32 -4.72 3680 46,00 -9.20 Peak 100 168
T BBO.ED 39.62 -3.74 35.88 46,00 -10.12 Peak 100 168
Qo 200,00 44,36 -2.4% 41.8% 46,00 -4.12 QF 100 25
10 999,99 4311 .10 43,21 54.00 -10.79 Peal 100 176
Notes

1. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, 41l emission below 1G0Hz at 802.11b/g wode are all the same,so the
202 .11g mode chosen as representative in final test.

3. According to technical experiences,all spurious emission of 802.11z
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

B. The data 15 worse case.
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FCC Test Report: F106051201-A

EUT : FaDgZil-4
Fower ;AT 120V Fol/Phase : HORIZONTAL
Test Wode : TransnitfBeceive Temperature A T
Dperation Channel: 1 Homid ity : BY 24
Modolation Type @ 80Z.11h btmospheric Pressunre: 1008  hPa
Rate : 11 Mbps
Memo : DSA-15P-1215 120150
Level {dBuvin) Date: 2006-08-29
107
2
54
0 1000 5800. 10600. 15400. 20200, 25000

Trace: {Discrete) Frequency (MHz)

Eead Ant Tah
[tem Fregq Value Factor BResult Limit MWargzin Hemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB cm  Deg

42 482213 55.96 .70 B1.66 7400  -12.34  Peak oo 203

Hotes
1. Result = Read Value 4+ Factor
Z. Factor = fntenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EN:z
and video bandwidth 15 300kHz for Peak detsction and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 15 10Hz for Averapge detection at frequency above

1GHz.

£i. The other emissions 1s too low to be measured.
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FCC Test Report: F106051201-A

EUT : FaDgdil-4
FPower : AC 120V Fol/Phase : YERTICAL
Test Wode : Transnit/Receive Temperature A
Operation Channel: 1 Homid ity : BY 23
Modulation Type : B0Z.11b bimospheric Pressure: 1008 hPa
Rate ;11 Mbps
Memno : DEA-15P-121058 120130
Lewvel (dBuvim) Date; 2006-08-29
107
2
54
s 1000 5800. 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency {MHz)
Read hnt Tab
[tem Freq Value  Factor Result Limit Margin ERemark Pos  FPos
Mz dBu¥V/n dB  dBu¥V/m dBuV/in dB ci Deg

4 482213 56.35 5.1 £2.05  T4.00  -11.95  Peak g 156

Notes
l. Besult = Read Value + Factor
2. Factor = fntenna Factor 4+ Cable Loss - bfmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Pealk detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above
1GHz=.

£. The other emissions t1s too low to be nsasured.
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FCC Test Report: F106051201-A

EUT : FoDEZ31-4
Power ; AC 120% Fol/Phasze : HORIZONTAL
Test Mode : Transmit/Receive Temperature ;25 T
Operation Channel: & Humiditv : BY 24
Modunlation Type @ 202.11h bimospheric Pressure: 1008  hPa
Hate : 11 Mbps
Memo : D3A-15P-12U35 120130
Level {dBuvin) Date: 2006-08-29
107
1
54
. 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) DUl

Eead dnt  Tah
[tem Freg Value Factor HResult Limit Margin HRemark Paos  Paos
"""" WHz dBu¥/im  dB  dBuV/m dBu¥im 4B cm  Deg

1 4875.653 534.61 2.85 G046 74,00 -13.34  Peak 100 203

1. Besult = Read Yalue + Factor

Z. Factor = btntenna Factor + Cable Loss - btmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of test receiverfspectrum analwvzer is IMHz
and wideo bandwidth i1s 3WHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IHHz
and video bandwidth 1s 10Hz for bverage detection at frequency above
1GHz.

6. The other emissions 1s too low to be measnred.
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FCC Test Report: F106051201-A

EUT : FaDa231-4
Fower : AC 120V Pol/Phase : YERTICAL
Test Mode : Transnit/Receive Temperature : 25
Operation Channel: 6 Homidity : BY 24
Modulation Twpe @ 80Z2.11h Ltmospheric Pressure: 1008  hPa
Hate 11 Mbps
Hemo : DEA-15P-1Z1I5 120130
Level (dBul//im}) Date: 2006-08-29
107
1
54
s 1000 H800. 10600, 15400, 20200, 25000
Trace: {Discrete) R
Bead 4nt  Tah
[tem  Freq Valuve Factor Result Limit Margin BRemark Pos  Pos
"""" WHz dBuV/n  dB dBu¥/m dBu¥/m  dB  cm Deg

1 43875.75 51.68 5.85 37.55 7400 -16.45  Peak o 156

1. Eesult = Read Value + Factor

2. Factor = Antenna Factor 4+ Cahle Loss - Amplifier

2, The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoD8231-4
Power : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmnit/Beceive Temperature A T
Operation Channel: 11 Homidity : BY 25
Modulation Type @ 202.11hb Limospheric Pressure: 10082 hFa
Rate ;11 Mbps
Memno : D3A-15P-12U5 120150
Level (dBu\/im} Date: 2006-08-29
107
2
54
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (WHz)
Read tnt  Tab

[tem Freqg Value  Factor HResult Limit Margin HRemark Pos  Pos

Hiz dBuV/in dB  dBuVin dBuVin dB ci Dag
2 4923.3% 54,63 5.99 60,62 74.00  -13.3%  Peak o 203

1. Besult = Read Yalue + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analyzer is 120Kz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bhandwidth 1s 3MHz for Peak detection at frequency abowve
IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is 1MHz
and wideo bandwidth is 10Hz for Averapge detection at fregquency above
IGHz.

£i. The other emissions 1s too low to be measnred.
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FCC Test Report: F106051201-A

EUT : FaDeZ3i1-4
Fower : A 120V Fol/Phasze : YERTICAL
Test Maode : Transmit/Receive Temperatnie 25
Operation Chanonel: 11 Homidity : BY 24
Modnlation Type @ 202.11h btmospheric Pressure: 1008 hPa
Eate i 11 Mbps
Memo : DEA-1SP-1205 1201350
Level (dBuVin) Date: 2006-08-29
107
2
54
s 1000 5800, 10600, 15400, 20200, 25000
Trace: {Discrete) Frequency (MHz)
Eead hnt Tah
Item Fregq Valne Factor Result Linit Maigin BRemark Pos  Pos
Miz dBuVin dB  dBuVim dBu¥/m dB cn Deg

4 4925.38 51.43 5.99 57.41 7400 -16.59  Peak g 156

Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwer/spectrum analwyzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiwer/spectrum analwyzer iz IMHz
and wideao bandwidth i1s 3WHz for Pealk detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiwer/spectrum analwyzer 1s IMHz
and wideao bandwidth i1s 10Hz for fverage detection at frequency ahbove
1GH=.

£. The other emissions 1s too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDgzil-4
Power ¢ AC 120V Pol/Phase : HORIZONTAL
Test Maode : Transmnit/Beceive Temperature : 25 T
Operation Channel: 1 Homid 1ty : BT 24
Modulation Type : E0Z.11g Atmospheric Pressure: 1008 hPa
Rate o4 Hbps
Memo : DRA-13P-1205 120130
Level {dBulimj) Date: 2006-08-29
107
1
5
. 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read bnt Tah
[tem Freq Valne Factor Result Limit Margin PRemark  Paos Pos
MHz dEBuVim dB  dBuV/m dBuV/im dB e Deg

1 4823.63 40,96 5.71 55,67 74,00 -18.33  Peak o 203

Notes
1. Result = Read Value + Factor
Z. Factor = bLntenna Factor + Cable Loss - Amplifier

3, The resclution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth its 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1NNz
and video bandwidth 15 3MHz for Peak detection at frequency ahbove
1GH=.

5. The resclution bandwidth of test receiverfspectrum analvzer is IMNz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
1GH=.

. The other emissions i1s too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDeE31-4
Fower : AC 1207 Pol/Plase : YERTICAL
Test Mode : Transmit/Beceive Temperatnre : 25 T
Operation Channel: 1 Humid ity : BT 24
Modolation Type @ B02.11g bimospheric Pressure: 10028  LPa
Rate ;o Mbps
Hemno : DSA-15P-1205 120150
Lewvel (dBuvim) Date: 2006-08-29
107
1
54
% 000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read bnt Tah
[tem Freg Valve Factor BResult Limit Margin Bemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  emn  Deg

1 4823.63 51.26 .71 3697 74,00 -17.03  FPeak o 136

1. Result = Bead Valve + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - dwplifier

3. The resolution bandwidth of test receiwver/spectrum analvyzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. The resolution bandwidth of test receiwverfspectrum analyezer is IMHz
and video bandwidth is 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiwer/spectrum analvzer is IMHz
and video bandwidth i1s 10Hz for Average detection at frequency ahove
1GHz=.

£, The other emissions is too low to be measured.
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FCC Test Report: F106051201-A

EUT : FaD8Za1-4
Power : AC 120V Pol/Phase : HORIZOWTAL
Test Mode : Transmit/Receive Tenperature 23 T
Operation Channel: 6 Homidits : BY 24
Modulation Twpe @ 202,11z btmospheric Pressure: 1002 hPa
Rate : o4 Wbps
Mema : DEA-15P-12U05 120150
Level {dBuvim) Date: 2006-08-29
107
1
54
. 1000 5800. 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read tnt Tah
[tem Freq Value Factor PResult Limit Margin HRemark Pos  Pos
"""" Wiz dBa¥/m  dB  dBoV¥/m dBu¥im 4B cm  Deg

1 4875.25 350.36 .85 2621 7400 -17.79 Peak 1o 203

l. Result = Read Yalue + Factor

Z. Factor = Antenna Factor + Cable Loss - btmplifier

3. The resolution bandwidth of test receiverf/spectrum analvzer is 120EN=
and wideo bandwidth 15 300kHz for Peak detection and Qunasi-peak
detection at freguency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Averape detection at frequency ahove
1GHz=.

£, The other emissions 15 too low to he measured.
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FCC Test Report: F106051201-A

EUT : FaDez3l-4

Fower ;AT 120V Fol/Phasze : VERTICAL
Test Mode : Transmit/Receive Tenperature A
Operation Channel: & Homid 1t : BY 24
Modulation Type : 802.11gz btmospheric Pressure: 1008  hLPa
Rate ;54 Mbps

Memo : DSA-15P-1205 120150

Lewvel (dBuWin) Date: 2006-08-29
107
1
54
0 1000 5800, 10600, 15400, 20200, 25000
Frequency {(MHz)

Trace: (Discrete)

Read Ant Tah

[tem  Freq Value Factor Result Limit Margin HRemarlk Pos Faos

MHiz dBuV/m dB dBuV/m dEBuVim dB cm Deg

1 4873.38 47.95 5.85 33,79 74,00 -20.21  Peak o 156

. Result = Read Value + Factor
. Factor = Antenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer iz 120KHz

and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

. The resolution bandwidth of test receiverfspectrum analvzer is IMHz

and video bandwidth i1s 3MHz for Peak detection at frequency ahove
IGHz=.

. The resolution bandwidth of test receiver/spectrum analvzer is IMH:z

and wideo bandwidth 1s 10Hz for Average detection at frequency ahove

1GHz.

. The other emissions 1= too low to he measured.
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FCC Test Report: F106051201-A

EUT : FoDazil-4
Fower ;AT 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperature A T
Operation Channel: 11 Homid 1ty : BY 24
Modulation Twvpe : 202,112 bimospheric Pressure: 1002  hPa
Hate ;54 MHbps
Memno : DEA-15P-12U5 120150
Level (dBuW/im) Date: 2006-08-29
107
54 !
. 1000 5800. 10600, 15400. 20200, 25000

Trace: (Discrete) G ll ool

Read tnt  Tah
[tem Freg Value  Factor Reswlt Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/n dBu¥/m  dB em  Deg

1 4923.83 47.64 .99 53.63  T4.00 20,37 Peak 10 203

Fotes
1. Besult = Bead Value + Factor
Z. Factor = Antenna Factor + Cable Laoss - ftmplifier

3. The resolution bandwidth of test receiverdspectrum analveer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wvideo bandwidth 15 100z for Average detection at frequency above
1GH=z.

. The other emissions 15 too low to he measured.
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FCC Test Report: F106051201-A

EUT : FoDg23l-4
Power : AC 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature 25
Operation Channel: 11 Homidity : BY 25
Modulation Type @ 802.11g btmospheric Pressure: 1008  hPa
Rate ;54 Mbps
Heno : DEA-15P-12U5 120130
Level {(dBuvin) Date: 2006-08-29
107
2
54
1
. 1000 5800, 10600, 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Eead 4nt  Tahb

[tem Fregq Value Factor HResnlt Limit Margin HRematk Pos  Pos

Miz dBuVin dB  dBuVim dBuVin dB e Dag
2 492300 49 .64 5.98 55.62  T4.00  -1%.38  Peak g 156

1. Result = Read Yalue + Factor

Z. Factor = Antenna Factor + Cable Loss - bmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth is 10Hz for Average detection at frequency above
1GHz.

£, The other emissions 1s too low to be measnred.
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FCC Test Report: F106051201-A

@
Test mode 7:
EUT : FaDgZil-4
Fower ¢ AC 120% Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature : 28 T
Operation Channel: 1 Homid ity : 63 25
Modnlation Type @ E0Z_11MIMOD btmospheric Pressure: 1010 hPa
Rate : 144 Whps
Weno : DSA-15P-12105 120150
a0 Level {dBuVim) Date: 2006-08-29
45 I
f
1 2 3 A 7
4
. 30 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tah
I[tem Freq Value Factor PResult Limit Margin FRemark Pos  Pos
"""" Wiz dBuV/im  dB dBu¥/m dBu¥im  dB em  Deg

112501 46,37  -15.%90 30,47 43,50 -13.03 Peak 200 0
2 130,75 4963 -16.84 32.79 43,50 -10.71 Peak 200 0
3 16001 46,74 -16.93 29.76 43,50 -13.74 Peak 200 221
4 180,75 44,34 -18.33 23.79 43,50 0 -17.71 Peak 200 360
5 189,89 51,36 -18.39 32.97 43,50 -10.33 Feak 200 2534
7

Notes
l. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EN=
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency helaow 1GHz.

4, bccording to technical experiences,all spurions emission of E0Z.1TIMIMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative 1n final test.

3. The data 13 worse case.
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FCC Test Report: F106051201-A

EUT : FaD2231-4
Power :AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transnit/Receive Temperature ;28 T
Operation Channel: 1 Homidity : 63 2
Modulation Type : E0Z.11MIMOD btmospheric Pressure: 1010 hPa
Rate : 144 Hbps
Mema : DSA-15P-12105 120150
a0 Lewvel (dBuVim) Date: 2006-08-29
= | E
45 3 F = 7 b
1 5
2
s 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne Factor Hesult Lintt Marzin Remark Pos Fos
"""" Wiz dBu¥/im  dB  dBu¥/m dBuVim  dB cm  Deg
1 333.33  50.26 -12.61 37.65 46,00 -3.35 Peak 200 B4
2 400,00 40,57 -10.63 20 .94 46,00 -16.06 Pealk 200 a3
3 432.08 4937 -4.4 30.96 46,00 -6.04 Pealk 200 a3
4 0000 49,31 -7.18 42,13 46.00 -3.87 NF 200 159
5 L63.08 41.64 -5.13 36.51 46,00 -9.449 Peak 200 2]
T OTA9.80 42,36 -2.57 30,73 46,00 -6.21 np 200 314
2 Too .92 44.64 -2 .48 42,16 46,00 -3.84 QF a0 352
9 Q00 90 45 34 .10 45,44 54,00 -3.56 Pealk 200 360

1. Besult = Read Value + Factor

Z. Factor = fntenna Factor + Cable Loss - Anplifier

2, The resolution bandwidth of test receiverfspectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Pealk detection and (Quasi-peak
detection at frequency below 1GHz.

4, fccording to technical experiences,all spuriouns emission of 20Z.11MIMOD
mode at channel 1,6,11 are almnost the same bhelow 1GHz,so that the
channel | was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: F106051201-A

EUT : FoDgz31-4
Fower : AT 120V Fol/Phase : VERTICAL
Test Wode : Transmit/Receive Temperatnre ;22
Operation Channel: 1 Humidity : BE 28
Modulation Type : ES0Z.11MIMO btmospheric Pressure: 1010 hFa
Rate ;144 Mbps
Mamo : DEA-15P-12U5 120150
90 Level (dBuW/m) Date: 2006-08-29
45 I I
G i
4
] 2 g
g
. 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
I[tem  Freg Value Factor Result Limit Margin FRemark Fos  Pos
"""" WHz dBu¥/w  dB dBu¥/m dBu¥/m  dB  cm Deg

| 80,28 49,87 -19.73 30,12 40.00 -0.88 Peak g 141
2 124,93 4833 -13.90 32,43 4350 -11.07 Peak 100 46
3 149,93 51.36  -16.82 34,54 43.50 -2.596 Peak 100 B2
4 139,98  51.74  -16.98 34,76 43.50 -2.74 Peak 100 B2
> 18120 43.91  -18.32 23,38 43,50 -18.11 Peak oo 221
i
8

230,00 52.47  -14.44 32,03 46.00 S7L8T Peak 100 30
299,23 46,34 -13.70 32.64 46,00 -13.36 Peak o 211

Notes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. fccording to technical experiences,all spurious emission of 20Z.11HIMO
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative 1n final test.

3. The data 1z worse case.
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FCC Test Report: F106051201-A

EUT : FoDg231-4
Fower : AC 120V Pol/Phase : VERTICAL
Test Wode : Transmit/Beceive Tenperatnre 1 28
Operation Channel: | Homidity : b3 24
Modulation Type @ B0Z.11WIND bimospheric Pressure: 1010 hPa
Bate ;144 Mbps
Memno : DSA-15P-12U3 120130
= Level (dBu\im) Date: 2006-08-29
45 : 3 4 0 5 ; g g 1
2
s 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freq Valoe Factor Result Limit MWargin Remark  FPos Fos
Miz dEBuViw dB dBu¥im dBEnV/m dB ci Deg

333,33 51.36  -12.61 382.7% 46,00 STL2D Peak 100 22
400,00 4034 -10.63 2071 4600 -16.20 Peak 100 36
433.08  48.63 -9.37 39260 46.00 -6.74 Peak 100 214
200,00 49.64 -7.18 42.46 46 .00 -3.54 QF 100 333

1
2
3
4
b BO0.O0 43,67 -4.T2 38.95 46,00 =705 Peak 100 168
TOBBB.GS 42,34 -3.74 32.60 46,00 =740 Feak g 168
8
g
0

733.08 44,61 -2.47 4Z.14 46,00 -3.86 QF 100 45

200,00 44,31 -2.48 41,83 46.00 -4.17 QF 100 25
1 Qoo a9 42011 .10 42,21 54.00 -11.79 Peak 100 176
Notes

1. Result = Read Value + Factor

2. Factor = bntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer 15 120Kz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spurious emission of 20Z2.11HIHO
mode at channel 1,6,11 are almost the same below 1G6Hz,so0 that the
channel 1 was chosen as representative 1n final test.

5. The data is worse case.
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FCC Test Report: F106051201-A

EUT : FoDe231-4
Pawer : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Tenperatnre A T
Operation Channel: 1 Homidity : BY 29
Modulation Twpe : 202,11 WIMOD btmospheric Pressure: 1002 hPa
Bate ;144 Mbps
Meno : DSA-15P-1205 120130
Level {dBuV/in} Date: 2006-08-29
107
1
54
s 1000 5800. 106040, 15400, 20200, 25000

Trace: {Discrete) Frequency (MHz)

Read Ant Tah
[tem  Fregq Value Factor Besult Limit Margin BRemark Posz FPos
MHz dBuV/im dB  dBuV/m dBuV/in dB cm Deg

1 4834 .325 52.37 .71 28,08 74,00 -15.92  Peak oo 203

1. Besult = Read Yalue + Factor

2. Factor = btntenna Factor + Cable Loss - Amplifier

3, The resolution bandwidth of test receiverfspectrum analvzer i1s 120ENHz
and wvideo bandwidth is 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wvideo bandwidth i1s 10Hz for Average detection at fregquency above
1GHz=.

£, The other emissions is too low to be measured.
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FCC Test Report: F106051201-A

EUT : FaDezil-4

Pawer ;o AC 120V Pol/{Phasze : VERTICAL
Test Mode : Transnit/Receive Tenperature 23
Operation Channel: 1 Homid ity : BY 28
Modulation Type @ B0Z.11 MIND Ltmospheric Pressure: 1008 hFa
Rate ;144 Mhps

Memo : DSA-15P-121I5 1201350

107

54

0

Trace: {Discrete)

Level (dBuv/m) Date: 2006-08-29

1000 5800. 10600, 15400. 20200. 25000
Frequency (MHz)

Read Aot Tah

[tem Fregq Value Factor Result Limit Margin Remark Fos  Pos

MHz dBuV/n dB  dBu¥V/m dBuVim dB cm Deg

1 4824.3% 51.96 5.71 ST.eT 7400 -16.33 Peak 1o 156

. Besnlt = Bead Value + Factor
. Factor = Antenna Factor + Cable Loss - fAmplifier
. The resolution bhandwidth of test receiver/spectrum analvzer is 120KHz

and wvideo bandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at fregquency below 1GHz.

. The resolution bandwidth of test receiverfspectrum analyzer is IMHz

and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiverfspectium analvzer is 1Mz

and video bandwidth 15 10Hz for Average detection at freguency above
1GHz.

. The ather emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDg231-4
Power ¢ AC 120V Pol/Phase : HORIZONTAL
Test MWode : Transmit/Receive Temperature : 25 T
Operation Channel: 6 Homidity : BY 24
Modulation Twpe @ S0Z.11 WIMO btmospheric Pressure: 1008 LPa
Rate : 144 Mhps
Memno : DEA-15P-1205 120130
Lewvel (dBuv/im} Date; 2006-08-29
107
1
54
. 1000 5800. 10600. 15400. 20200. 25000
Trace: {Discrete) Frequency (MHz)
Read Ant Tah
[tem Freq Valne Factor HResult Limit Margin Bemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB cm Deg

14874 .25 31.64 5.85 7.4 7400 -16.52  Peak oo 203

l. BEesult = Read Valve 4+ Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bhandwidth 15 3MHz for Peak detection at frequency ahove
IGH=z.

5. The resolution bandwidth of test receiver/fspectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahaove
1GH=z.

. The other emissions 15 too low to be measured.
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FCC Test Report: F106051201-A

EUT : FiDeZ3l-4
Power ¢ AC 120V Fol/Phase : YERTICAL
Tecst Mode : Transmit/Beceive Temperature ;25
Operation Channel: 6 Homid i tw : BY %
Modulation Type @ 202,11 MIMO Atmospheric Pressure: 1008 hFa
Rate ;144 Whps
Memo : DSA-15P-12U5 120150
Level (dBuVim) Date: 2006-08-29
107
1
54
s 1000 5800. 10600, 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read Lot Tah
[tem Freq Valne Factor Result Limit Margin Remark  Pos Fos
________ WHz dBu¥/m  dB dBu¥/n dBu¥/m  dB  cm Deg

1 4374.38 51.63 3.85 57.49 74,00 -16.51  Peak 100 136

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analyzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth i1s 100z for Average detection at frequency above
16Hz=.

6. The other emissions is too laow to be measured.

O
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FCC Test Report: F106051201-A

EUT : FaDezZal-4
Fower ¢ AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Feceive Temnperature : 25 T
Operation Chaonel: 11 Humidity : BY %
Hodulation Type : S0Z.11 MINOD btmospheric Pressure: 1008  hPa
Rate ;144 Mbps
Memo : DEA-15P-12U5 120150
Level {(dBu/im) Date: 2006-08-29
107
1
54
0 1000 5800. 10600, 15400. 20200, 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tahb
[tem  Freq Valne Factor HResnlt Limit Maigin HRemark Pos  Pos
MHz dBu¥/m dB  dBu¥W/m dBuV/im dB e Deg

1 492375 50,37 5,590 obL36 74,00 -17.84  Peak 1o 203

1. Basult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KNz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency below lGHz.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 12 3MHz for Peak detection at freguency ahaove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 15 10Hz for Lverage detection at frequency abowve
1GHz.

. The other emissions 1s too low to be measured.
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FCC Test Report: F106051201-A

EUT : FoDaZzal-4
Fower ;AT 120V Pol/Phase : YERTICAL
Test Wode : Transmit/Receive Tenperature A
Operation Channel: 11 Humidity : 67 24
Modulation Twpe @ E0Z.11 MIMOD Ltmospheric Pressure: 1008  hPa
Rate : 144 Mbps
Memo : DEA-15FP-12105 120150
Lewvel (dBuvim) Date; 2006-08-29
107
2
54
1
s 1000 5800. 10600. 15400, 20200. 25000

Trace: (Discrete} Frequency (MHz)

Bead dnt  Tab
[tem Freq Value Factor Besult Limit Margin BRemark Fos  Pos
'''''' Wiz dPuV/m  dB  dBoV/m dBo¥im  dB cm  Deg

2 4924753 51.35 5.99 37.34 T4.00  -16.66  Peak o 156

Fotes
1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3, The resolution bandwidth of test receiverfspectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiverdspectrum analveer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency ahaove
IGHz=.

5. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at freguency ahove
IGHz=.

6. The other emissions ts too low to be neasured.
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FCC Test Report: F106051201-A

Test mode 8:
EUT : FaDez231-4
Fower ¢ AC 120V Pol/Phase : HORTZONTAL
Test Wode : Transmnit/Beceive Tenperatnre 1 28 T
Operation Channel: 3 Homid ity : BB 24
Modulation Twpe @ B0Z.11MIMO4CE btmospheric Pressure: 1010 hPa
Rate : 300 Mbps
Hemo : DSA-15P-12U5 120150
0 Lewvel (dBuv/m) Date; 2006-08-29
15 f
i
a
7 23 . 7
s 30 85. 140. 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Fregq Value Factor Besult Limit Margin Remark Fos Fos
"""" Wiz dBu¥/m  dB  dBu¥/m dBuVim  dB cm  Deg

125,01 44.34  -153.90 28.44 43,50 -13.06 Peak 200 0
150,95 47.35 -16.84 30.91  43.50  -12.79 Peak 200 0
16001 43.64 -16.98 31.66 43,50 -11.84 Peak 200 ZE1

199,99 51.34 -18.39 32.85 4350 -10.55 Peak 200 254

|
2
3
4 18093 46,37 -18.35 27,82 4350 -13.68 Peal 200 360
5
i

. Besult = Read Yalve 4+ Factor
. Factor = fntenna Factor + Cable Loss - fdmplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and video bandwidth 1s 300kHz for Peak detection and Qnasi-peak
detection at freguency bhelow 1GHz.

. docording to technical experiences,all spuriovs emission of 802, 1IMIND

mode at channel 3,06,% are almost the same below 1GHz,so that the
channel 3 was chosen as representative i1n final test.

. The data 1s worse case.
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FCC Test Report: F106051201-A

EUT : FaDgzil-4
Power : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperature ;28 T
Dperation Channel: 3 Homiditw : BB 24
Modulation Type @ S0Z.11MIMO4CE bimospheric Pressure: 1010 hPa
RBate : 300 Mbps
Memo : DSA-15P-12U58 120150
~ Lewvel (dBuVim) Date: 2006-08-29
| <
45
1 3 b 5 b ' i
2
s 300 440. 580, 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freq Value Factor Besult Limit Margin Bemark Pos  Paos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/im  dB cm  Deg
1 333.33 51.36 -12.61 38.72 46.00 STLES Paal 200 &g
2 400,00 44 .36 -10.63 33.73  46.00 -12 .27 Peal 200 a3
3 432,08 47 .95 -0.41 3204 46.00 ST .46 Pealk 200 a3
4 00,00 48,37 -7.18 41,19 46.00 -4.81 1] 200 150
a2 26308 42,36 -a.13 3723 46.00 -8.77 Peak 200 33
o B0H.63  453.34 -3.74 41.60 46,00 -4.,40 )3 200 224
TooTEn.E0 44 .64 -2.37 42.08 46,00 -3.92 )3 200 0 314
9 999 .99 46 .37 0,10 46 .47 54.00 -7.53 Pealk 200 360

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz
and video bandwidth 1s 300klHz for Peak detection and Qunasi-peak
detection at frequency bhelow 1GHz.

4, becording to technical experiences,all spurious emission of E20Z.11MINMO
mode at channel 3,6,9 are almost the same below 1GHz,so that the
channel 3 was chosen as representative in final test.

2. The data 1s worse case.
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EUT : FoDg2a1-4
Power : AC 120V Fol/Phasze : VERTICAL
Test Wode : Transnit/Receive Temperature 1 28
Operation Channel: 3 Humidity : BB 24
Modunlation Type @ 20Z.11WIWO+CEH btmospheric Pressure: 1010 hLPa
Bate : 300 Mbps
Mema : DSA-15P-121U5 120130
0 Lewvel (dBuWim) Date: 2006-08-29
45 I f
R B +
1 : 8
g
s 30 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read dnt  Tahb
[tem  Freq Value  Factor Result Limit Margin HRemark Fos  FPos
"""" WHz dBu¥/w  dB  dBuV/m dBu¥/m  dB  cm Deg

0,28 49,63 -19.75 20,88 40,00 0 -10.12 Peak oo 141
124,95 48,65  -15.90 32,75 43.50 0 -10.75 Peak 100 26

|

4

4 139,98 5Z2.34 -16.98 35,36 43.30 -8.14 Peak 100 B2
5o 1gl.2n 43,28 -18.52 24,76 43,50  -18.74 Peak o 2241
& 200,00 53.69 -18.39 35,30 43.30 -8.20 Peak 100 23
T 230,00 0 52037 -14.44 37.93 46,00 -2.07 Peak 100 a0
& 29923 44,91 -13.70 31.21 46,00 -14.79 Peak o 211

1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, hccording to technical experiences,all spurious emission of 202, 1IMINOD
mode at channel 3,6,9 are almost the same below IGHz,so0 that the
channel 3 was chosen as representative in final test.

2. The data 1s worse case.
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EUT : FoDez3l-4
Power :AC 120V Fol/Phaze : VERTICAL
Test Mode : Transmit/Receive Tenperature 1 2B
Operation Channel: 3 Humidity : BE %3
Modulation Twpe @ B0Z.1IMIMO+CE btmospheric Pressure: 1010 hPa
Rate : 300 Mbps
Memo : DSA-15P-12U5 120150
an Level (dBu\Wim) Date: 2006-08-29
| 1
45 ! = q i
1 3 f 7
2
s 300 440, A80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freq Value Factor Reswlt Limit Margin  Remark Posz  FPos
MHz  dBuV/m dB dBuVim dBuVim dB e Deg
1 333.33 51.64 -12.61 30,03 46.00 -6 .97 Peak 100 22
2 40000 4365 -10 .63 33.02 46,00 -12 .98 Peak 100 36
3 433.08 49,35 =937 39.92 46,00 -6.02 Peak o 214
4 500,00 49,41 -7.1% 42 .23 46,00 -3.77 QF 1o 333
S HR5.300 47.61 -5.10 42,51 46,00 -3.49 QF 100 96
B 600.00 43.64 -4.72 38.92 46,00 -T.08 Peak 100 168
T Be6.BD 41,34 -3.74 37.e0 46,00 -2.40 Peak 100 168
g T733.08 44 .89 -2.47 42 22 46,00 -3.78 F 100 43

Notes
1. Besult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helaw 1GH=z.

4, fccording to technical experiences,all spurious emission of S0Z2.11WIMO
mode at channel 3,56,9 are almost the same below 1G6Hz,so0 that the
channel 3 was chosen as representative in final test.

3. The data 13 worse case.
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EUT : FaD8231-4
Fower ¢ AC 120V Fol/Phase : HORIZONTAL
Test Maode : Transmit/Receive Temperatnre D25 T
Operation Channel: 3 Homidity : BY 25
Maodulation Type @ 802.11 WIMO4CE btmospheric Pressure: 1008  LPa
Rate 1 300 Mbps
Memno : DIA-15P-12U35 120150
Level {(dBuVim) Date: 2006-08-29
107
1
LT |
s 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) G E L L

Read tnt  Tab
I[tem Freq Value  Factor HResunlt Limit Margin BRemark Pos  Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥im  dB cm  Deg

1 4844.00 48 .63 5.76 s4.40 74,00 -19.60  Peak g 203

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KEHz
and video bhandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wvideo bandwidth i1s 3MHz for Peal detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bhandwidth 15 10Hz for Average detection at frequency above
1GHz.

6. The other emissions 15 too law to be measnred.

O
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EUT : FaDeZ31-4
Power ;AT 120V Fol/Phasze : VERTICAL
Test Mode : Transmit/Receive Tenperature 1 25
Operation Channel: 3 Homiditv : BY 24
Modulation Type : 202.11 MIMO+CE btmospheric Pressure: 1008  hLPa
Rate : 300 Mbps
Memo : DEA-15P-12U5 1201350
Lewvel (dBuWin) Date: 2006-08-29
107
2
54
1
0 1000 5800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency {MHz)
Read bnt Tah
[tem  Freq Value Factor Result Linit Margin HRemarlk Paos Fos
Mz dBEuVin dB  dBuVin dBEuVim dB e Deg

2 484400 48 .63 .76 24,39 74,00 -19.61  Peak 1o 156

. Besult = Read Value + Factor
. Factor = kntenna Factor + Cable Loss - dmplifier
. The resolution bandwidth of test receiver/spectrum analvzer iz 120KHz

and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMH:z

and wideo bandwidth 1s 3WHz for Peak detection at frequency above
1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMHz

and wideo bandwidth 15 10Hz for Lverage detection at freguency ahove

1GHz.

. The other emissions 15 too low to be measured.
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EUT : FaDgZdil-4
Pawer : AT 120V PolfPhase : HORIZONTAL
Test Wode : Transuit/BReceive Temperature ;250 T
Operation Channel: 6 Huomidity : 67 24
Modulation Type : 202.11 WIMO4CE btmospheric Pressure: 1008  hPa
Rate ;300 MHhps
Memo : D3A-15P-12105 120130
Level (dBuW/in) Date: 2006-08-29
107
1
54
. 1000 5200, 10600, 15400, 20200, 25000

Trace: (Discrete) Frequency {MHz)

Read Ant  Tah
[tem  Freq Value  Factor Besunlt Limit Margin  Remark Pos  Pos
"""" Wiz dBu¥/n  dB  dBu¥/m dBu¥/m  dB  cm Deg

1 4874 .00 48 96 585 5481 7400 -19.1%  Peak oo 203

1. Result = Read Valve + Factor

Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwverfspectrum analwzer i1s 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4., The resolution bandwidth of test receiverfspectrum analvzer is IMNz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMNz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions 1s too low to be measured.

O
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EUT : FaDgz3l-4
Fower ¢ AC 120V Fol/Phasze : YERTICAL
Test Mode : Transmit/Receive Temperature : 25
Operation Channel: B Homid ity : BY 24
Wodulation Type : 202.11 MIMO4CE Atmospheric Pressure: 1008 hPa
Rate : 300 Hbps
Memo : DEA-1SP 1203 120130
Lewvel {dBuVin) Date: 2006-08-29
107
54 1
s 1000 5800. 10600. 154040, 20200, 25000
Trace: (Discrete) ALl L
Read Ant  Tab
[tem Fregq Valoe Factor HReswlt Limit Margin HRemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/w dBu¥/in  dB cm  Deg

1 4874.00 46,32 3.85 32,16 74,00 -Z1.84  Peak o 156

l. Result = Read Yalwne + Factor

Z. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EN=
and video bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer i1z IMUz
and video bhandwidth is 3MHz for Peak detection at fregquency above
IGHz=.

5. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions is too low to be measured.

O
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EUT : FoDaz231-4
Fowar ¢ AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature A T
Operation Channel: 9 Homidity : BY 24
Modulation Type @ 202,11 WIMO4CE btmospheric Pressnre: 1008 hPa
Bate : 300 Mbps
Memo : DEA-15P-12U5 120150
Level {dBuWin) Date: 2006-08-29
107
LT | 2
s 1000 5800. 10600. 15400. 20200. 25000

Trace: {Discrete) Frequency (MHz)

Read hnt Tah
[tem Freq Value Factor Resolt Limit Margin BRematk Pos  Pos

Mz dBuV/in dB dBuVim dBuVin dB e Deg
2 4904.00 44 .64 5.93 50.57 74,00  -23.43  Peak 100 203

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - ftmplifier

3, The resclution bandwidth of test receiverfspectrum analvzer is 120ENz
and wideo bandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, The resolution bandwidth of test receiverdspectrum analwzer is I[MHz
and video bandwidth 15 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GHz.

£, The other emissions 15 too low to be measured.

O
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EUT : FoDaezil-4
Fower ;AT 120V FPol/Phase : VERTICAL
Test Wode : Transmit/Beceive Temperature ;25
Operation Channel: 9 Homiditw : BY 24
Modolation Twpe @ 302,11 MIMO4CE bimospheric Pressure: 1002 hPa
Bate : 300 Mbps
Memo : DEA-1SP-12U5 120130
Level {(dBul/im) Date: 2006-08-29
107
54 :
. 1000 5800, 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read Ant Tah
[tem  Freq Value Factor  Result Limit Margin Remark  Pos Pos
"""" Wiz dBu¥/w  dB  dBuV/mn dBu¥/m  dB  cm  Deg

1 4804.00 45,96 5.893 sl.28 74,00 22011 Peak g 156

1. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3, The resolution bandwidth of test receiver/spectrum analwzer is 120KH:z
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency abaove
IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer iz 1NNz
and video bandwidth 13 10Hz for Average detection at freguency abave
IGHz.

6. The other emissions 13 too low to be measnred.

O
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5.6 Test Photographs

Front View

Rear View ruﬁmmﬁhm_

O
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6. 6dB Bandwidth Measurement Data

6.1

6.2

6.3 Test Setup Layout
LT Spectrum
Analvzer
6.4 Measurement equipment
Instrument/Ancillary Model No. | Manufacturer | Serial No. Valid Date.
Spectrum Analyzer FSP40 R&S 100047 2007/01/16
6.5 Test Result and Data

Test Limit

The minimum of 6dB Bandwidth Measurement is 0.5 MHz.

Test Procedures

1. The transmitter output was connected to the spectrum analyzer.
2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.

3. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

)

Frequenc 6dB Bandwidth
Channel (|\C/]|HZ) y (MH2)
01 2412 10.2
06 2437 9.6
11 2462 9.7

Modulation Standard:

IEEE 802.11g (54Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Frequenc 6dB Bandwidth
Channel (I\chHz) y (MH2)
01 2412 16.5
06 2437 16.5
11 2462 16.5

(3) Modulation Standard: IEEE 802.11MIMO (144Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Humidity: 68% Atmospheric pressure: 1006 hPa

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency 6dB Bandwidth of TXO | 6dB Bandwidth of TX1
(MH2) (MH2z) (MH2z)
01 2412 17.8 17.8
06 2437 17.7 17.8
11 2462 17.7 17.8

(4) Modulation Standard: IEEE 802.11MIMO (300Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency 6dB Bandwidth of TXO | 6dB Bandwidth of TX1
(MHz) (MHz) (MHz)
06 2437 36.6 36.6
09 2452 36.6 36.6
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *REW 100 kEz Delta 2 [T1l |
*VBW 100 kHz ).33 dB

Ref 20 dBm *Att 30 4B *SWT 50 ma 10200000000 ME=z

A

L 10 W

30

|- a0

MWWWMA IJ ‘VMWN.HM

-0

=80

Center 2.412 GHz S MH=z/ Span 50 MHz

Date: 14.AUG.2006 16:35:02

Channel:06

® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kHz 1,60 dB

Ref 20 4Bm *Att 30 4B *SWT 50 ma S.&600000000 MHE=z

A

|10 P

30

|- a0

Ad Jrrasg [T,

-0

=80

Center 2.437 GHz S MH=z/ Span 50 MHz

Date: 14.AUG.Z2006 16:39:29
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Channel:11

@

20 dBm

*Att

*RBEW 100 kEz Delta 2 [TL1 |
*VBW 100 kHz ).22 dB

30 4B *SWT 50 ma G.700000000 MHE=z

L-10

!

30

|- a0

-0

Date:

14.AUG.2006

Span 50 MHz

18:41:20

Modulation Standard:802.11g (54Mbps)

Channel:01

@

10 &Bm

*Att

*REW 100 kHz )
*VBW 100 kHz 1.32 dB

20 4B *SWT 50 ma 16.500000000 MHEHz

I

M

30

40

|- 50

”

— G0

70

BO

=580

Center Z.412

Date: 14.AUG.2006

FHz

Span 50 MHz

17:37:19
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Channel:06

® *REW 100 kEz Delta
*VBW 100 kHz

Ref 10 &Bm *Att 20 4B *SWT 50 ma
10
=1
| i Y NP
W
1:
- TDF
30
a0

— G0

70

Center 2.437 GHz S MH=z/ Span 50 MHz

Date: 14.AUG.2006 17:39:04

Channel:11

® *RBEW 100 kEz Delta 2 [TL1 |
*VBW 100 kHz 1.4

Ref 10 &Bm *Att 20 4B *SWT 50 ma
10 2 @ [T
111 iBm
, e e
L £H
anci] | ¢ SRRV, YoN LU T NN
Ll

TDF
30 \

40

| s M"”"F wlalh 1

— G0

70

Center 2.462 GHz S MH=z/ Span 50 MHz

Date: 14.AUG.2006 17:40:46

o
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Modulation Standard:802.11MIMO(144Mbps) — TXO0
Channel:01

® *RBEW 100 kEz Delta 2 [TL1 |
*VBW 100 kHz 1.87 dB

Ref 10 4Bm *Att 20 4B *SWT 50 ma 17_.&00000000 MHE=z

m o

— 10

m |

40

|- 50

— G0

70

BO

=580

Center 2.412 GHz S MH=z/ Span 50 MHz

Date: 15.AUG.2006 09:49:16

Channel:06

® *REW 100 kEHz
*VBW 100 kHz

Ref 10 &Bm *Att 20 4B *SWT 50 ma

10 Marker| 1 [T1

m o

. /T””““T ™

40

— G0

70

BO

=580

Center 2.437 GHz S MH=z/ Span 50 MHz

Date: 15.AUG.2006 09:51:14

o
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@
Channel:11
® *REW 100 kHz
*WEW 100 kH=z
Ref 10 4Bm *Att 20 4B *SWT 50 ma
10
-0
R rH
-z0 TDF
20
a0
50 ] ‘#‘ ! nm I ﬁ
lh*lxana
&0
-
BO
=80
Center 2.462 GHz S MH=z/ Span 50 MHz
Date: 15.AUG.2006 09:53:10
Modulation Standard:802.11MIMO(144Mbps) — TX1
Channel:01
® *REW 100 kHz
*WEW 100 kH=z
Ref 10 4Bm *Att 20 4B *SWT 50 ma
10 {arke [T
., e = |Em
R rH
1t | s -

- A

r¢@rﬂ*ﬂuﬂv V““*v el I QT
-20 TDF
30 /

40

PR i ]

— G0

70

BO

=580

Center 2.412 GHz S MH=z/ Span 50 MHz

Date: 15.AUG.2006 10:56:29

o
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Channel:06

@

Date

10 &Bm

*REW 100 kHz )
*VBW 100 kHz 2.30 dB
*SWT 50 ma 17_.&00000000 MHE=z

*Att 20 4B

— 10

T

30

40

|- 50

— G0

70

: 15.AL

Channel:11

@

Date

Ref 10

JG.2006

dBm

Span 50 MHz

10:59:11

*REW 100 kHz
*WEW 100 kH=z
*SWT 50 ma

Delta 2 [Tl ]

*Att 20 4B

— 10

™

=50

— G0

Ay

15.AUG. 2006

Span 50 MHz

11:02:11
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Modulation Standard:802.11MIMO(300Mbps) — TX0
Channel:03

® *REW 100 kHz Delta 2 [Tl ]
*WBW 100 kH=z 1.94 4B
Fef 10 ABm *Att 20 4B *SWT 50 ms 36400000000 MHEH=z
10 Marker| 1l [T
5 5 dBm
" 103200 - |
R rH
L-20 \WW“‘M\“M‘{T TDE
20
) L
| s J’/ M
' WWM"' gt st pod
.
-
BO
=80
Center 2.422 GHz 10 MH=z/ Span 100 MH=z
Date: 15.AUG.2006 14:16:11
Channel:06
® *REW 100 kHz Delta 2 [Tl ]
*WBW 100 kH=z 1.11 &8
Fef 10 ABm *Att 20 4B *SWT 50 ma 36.600000000 MHEH=z
10 {ar ke [T
) 1Bm
" 118200 = |IEM
R rH
x G0 -
M M‘*‘bT
|20 TDE
20

a0 /
o . bl

— G0

70

BO

=580

Center 2.437 GHz 10 MH=z/ Span 100 MH=z

Date: 15.AUG.2006 14:23:13

o
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@
Channel:09
® *REW 100 kHz
*WEW 100 kH=z 1B
Ref 10 &Bm *Att 20 4B *SWT 50 ma fHz
10
B L -.:_.m o
L £H
T
-_ TDF
30
) / \‘M
| _ ¢ i ok P
A W‘V‘j‘a" Ll TMM
&0
70
BO
=80
Center 2.452 GHz 10 MH=z/ Span 100 MH=z
Date: 15.AUG.2006 14:21:14
Modulation Standard:802.11MIMO (300Mbps) — TX1
Channel:03
® *REW 100 kHz Delta 2 [Tl ]
*WEW 100 kH=z 1.14 4
Ref 10 &Bm *Att 20 4B *SWT 50 ma
10 arke [T
B L -.:_.m o
L £H
- H",“W'-\MM“T TDF
30

40

| . j i

— G0

70

BO

=580

Center 2.422 GHz 10 MH=z/ Span 100 MH=z

Date: 15.AUG.2006 15:18:10

o
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Channel:06

@

10 &Bm

*Att

*REW 100 kHz
*VBW 100 kHz

20 4B *SWT 50 ma

— 10

30

40

|- 50

W

— G0

70

Date:

Channel:09

@

15.AUG

-437 GHz

10 &Bm

2006

10 MHz/

15:21:23

*Att

*REW 100 kHz
*VBW 100 kHz

20 4B *SWT 50 ma

Span 100 MHz

— 10

M“ww;'

30

40

|- 50

— G0

70

Date:

15.AUG

-452

GHz

2006

10 MHz/

15:26:28

Span 100 MHz
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.
7.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.
Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

7.3 Test Setup Layout
T Spectrum
Analvzer
7.4 Measurement equipment
Instrument/Ancillary Model No. | Manufacturer | Serial No. Valid Date.
Spectrum Analyzer FSP40 R&S 100047 2007/01/16
7.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Aug. 15, 2006 Temperature: 26  Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (MW)
01 2412 16.54 451
06 2437 16.84 48.6
1 2462 17.11 514

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (MW)
01 2412 13.20 20.9
06 2437 13.76 23.8
11 2462 14.06 255

(3) Modulation Standard: IEEE 802.11MIMO (144Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency |Peak Power Output |Peak Power Output |Peak Power Output |Peak Power Output
(MHz) Of TX0 (dBm) Of TX1 (dBm) Of Total (dBm) Of Total (mW)
01 2412 13.89 12.17 16.12 40.97
06 2437 14.29 12.51 16.50 44.68
11 2462 14.38 12.53 16.56 45.32

(4) Modulation Standard: IEEE 802.11MIMO (300Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency | Peak Power Output | Peak Power Output | Peak Power Output | Peak Power Output
(MH2z) Of TX0 (dBm) Of TX1 (dBm) Of Total (dBm) Of Total (mW)
03 2422 14.14 12.31 16.33 42.96
06 2437 14.33 12.51 16.51 44.74
09 2452 14.31 12.75 16.61 45.81
O
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

_,./“""—_""—‘\._.._‘\ =

[ PR AN

1l PK
B 7 N
30 -
1
L 4¢ el H‘"’"""\..._
A, T s +. TDF
50
— G0
70
Center 2.412 GHz 5 MH=z/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH=z Powe r 16 54 dBm

Adjacent Channel

Bandwidth 11 MH=z Lower -A47.39 dB
Spacing 16.5 MHz Upper —44.04 dpB
Alternate Channel .

Bandwidth 11 MH=Z Lower  ——====
Spacing 27.5 MHz Upper - ———-

Date: 15.AUG.2006 17:07:34

Channel:06

*REW 1 MHz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

S

rrev il e / \

30 -
T
a0 I Py “‘ﬂ""—-«
e E——

50

— G0
70

Center 2.437 GHz 5 MH=z/ Span 50 MH=z
Tx Channel WLAN BOZ.11B
EBandwidth 22 MH=z Powe r 16.87 dBm
Adjacent Channel
Bandwidth 11 MH= Lower -47.09 dB
Spacing 16.5% MH=z UID]CJC Ir -43.97 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=

Date: 15.AUG.Z006 17:06:54

o
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Channel: 11

@

Ref 20 dBm *Rtt 30 de

*REW 1 MMz
*VEW 1 MHz
* SWT 50 ms

M

10
_d—/-“_'_-'—_‘“_"\_‘--
| & |

N

.
1 o
| ¢ i P
- TDF
50
— G0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Powe r 17.1T1T dABm
Adjacent Channel -
Bandwidth 11 MH= Lowexr -416.30 dB
Spacing 16.5% MH=z UID]CJC Ir -43.74 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=
Date: 15.AUG.2006 17:06:12
Modulation Standard:802.11g (54Mbps)
Channel:01
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
-0 il =N ﬂ
10 / \
1 PK
T [
- ’1,_"/(' Mt
L ar sy .
TDF
50
— G0
70
Center 2.412 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Powe r 13.20 dBm
Adjacent Channel . l‘
Bandwidth 11 MH= Lowexr -41.52 dB
Spacing 16.5% MH=z UID]CJC Ir -40.04 4dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5 =z 1 pper - —=—=

Date: 14.AUG.2006 17:34:12
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Channel: 06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
Lo PR N i, S P [ |
10 / \\
1l PK
TEW] et
30 _'_ﬂ__,_,../ A
| _ac - W T,
e TOE
50
— G0
70
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH=z Power 13.76 dBm
Adjacent Channel l‘
Bandwidth 1 MH=z Lower -41.57 dB
Spacing 16.5% MH=z Up]ac Ir -40.01 4dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz Upp er e — =
Date: 14.AUG.2006 17:33:02
Channel:11
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
" ey Mg S . Ea
10 / \\
1l PK
TEW] et
S =
| _.4¢ ™ P
foapamar? TDF
50
— G0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH=z Power 14 06 dBm
Adjacent Channel
Bandwidth 1 MH=z Lower -41.19 dB
Spacing 16.5% MH=z Up]:; er -39 .52 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz Upp er e — =
Date: 14.AUG.2006 17:32:05
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Modulation Standard:802.11MIMO (144Mbps) - TX0
Channel:01

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm REL 30 de * SWT 50 ms

10

N * | & |
1o / \

1l PK
T [

0 ~‘_’__/ \.._.

- .. ""‘-m-......._.m_

B L

50

— G0
70

Center 2.412 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB

Bandwidth 22 MH=z Powe r 13.89 dBm
Adjacent Channel

Bandwidth 11 MH= Lowexr -40.77 dB
Spacing 16.5% MH=z UID]CJC Ir -37.70 dB
Alternate Channel .

Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=

Date: 15.AUG.2006 10:13:02

Channel:06

*REW 1 MMz
*VEW 1 MHz
" * SWT 50 ms

Ref 20 dBm REL 30 de
10
=il / = = e E
10 \
ED : \
T [
30 i LA-
Y P el
Lot D™ TOF
50
— G0
70
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH=z Powe r 14.29 dBm
Adjacent Channel l‘
Bandwidth 11 MH= Lowexr -40.57 dB
Spacing 16.5% MH=z UID]CJC Ir -37.63 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=

Date: 15.AUG.2006 10:12:08

o
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Channel:11

@

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
-0 e e e, n
1o /— \
1l PK
r1EW [ putel
30 b
N T ar—
- e -
50
— G0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 12 MHz Powe r 14.38 dBm
Adjacent Channel -
Bandwidth 11 MH= Lowexr -39.9¢6 dB
Spacing 16.5 MH=z UID]CJC Ir -37.80 dB
Alternate Channel .
Bandwidth MHz Lower - ———-
Spacing 27.5% MHz 1 pper - —=—=
Date: 15.AUG.2006 10:10:47
Modulation Standard:802.11MIMO (144Mbps) - TX1
Channel:01
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
Lo 1
1o //_ \
1l PK
T [
| a0 et T
ey [eaa] o
50
— G0
70
Center 2.412 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH: Powe r 12 .17 dBm
Adjacent Channel
Bandwidth 11 MH= Lowexr -39.70 dB
Spacing 16.5 MH=z UID]CJC Ir -37 .27 dB
Alternate Channel .
Bandwidth 11 MHz Lower - ———-
Spacing 27.5% MHz 1 pper - —=—=

Date: 15.AUG.2006

10:04:25
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Channel:06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
-0 R ﬂ
i /_
1l PK
TEW] et
0 - N
. Lo —_
W TDF
a0 .
— G0
70
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Power 12 .51 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -38.71 dB
Spacing 16.5% MH=z Up]ac Ir —-36.88 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz U}_)[)(—E o ==
Date: 15.AUG.2006 10:05:26
Channel:11
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
10
Lo 1
i /
1l PK
B [
30 \_\-
s _MM—U./J
T>Jor
a0 .
— G0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Power 12 .53 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -37.99 dB
Spacing 16.5% MH=z Up]ac r -37.00 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz U}_)[)(—E o ==
Date: 15.AUG.2006 10:08:54
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Modulation Standard:802.11MIMO ( 300Mbps) - TX0
Channel:03

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

L, e (3]
1o \

1 PK
T 20

30

| _ ¢ st [ ey w!f

[ A’ St T
50

— G0
70

Center 2.422 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB

Bandwidth 44 MH=z Powe r 14 14 dBm
Adjacent Channel . l‘

Bandwidth 22 MH=z Lowexr -5.01 dB
Spacing 16.5% MH=z UID]CJC Ir -4.61 AdB
Alternate Channel -

Bandwidth 22 Mz Lower -14.44 dB
Spacing 27.5 MHz Upper -13.29 dB

Date: 15.AUG.2006 14:12:0&

Channel:06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

s N [ ]
. /LN—f \

1 PK
T 20

30

/] o e i

- el Pt 70
50

— G0
70

Center 2.437 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB

Bandwidth 44 MH=z Powe r 14 33 dBm
Adjacent Channel

Bandwidth 22 MH=z Lowexr -1.91 dB
Spacing 16.5% MH=z UID]CJC Ir -4 .65 dB
Alternate Channel -

Bandwidth 22 Mz Lower -14.37 dB
Spacing 27.5 MHz Upper -13.38 dB

Date: 15.AUG.2006 14:10:04

o
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Channel:09

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

L A NI - =
10 / —\

1 PK
T 20

30

| . M P ey /l

———— Il e
50

— G0
70

Center 2.452 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB

Bandwidth 44 MHz Powe 174.317 dBm
Adjacent Channel

Bandwidth 22 MH=z Lowexr -1.81 dB
Spacing 16.5% MH=z UID]CJC Ir -4.73 dB
Alternate Channel - -

Bandwidth 22 Mz Lower -14.17 dB
Spacing 27.5 MH=z Upper -13.43 dB

Date: 15.AUG.2006 14:19:47

Modulation Standard:802.11MIMO (300Mbps) - TX1
Channel:03

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

10

o | & |

,_N‘—_\M
10
- I -qr‘_\
T 20

30

T Lemaes i I

I e et | TOF

50

— G0
70

Ccenter 2.422 GH=z 10 MHz/ Span 100 MH=
Tx Channel WLAN B0Z.1l1lB

Bandwidth 44 MH=z Powe r 12 31 dBm
Adjacent Channel . l‘

Bandwidth 22 MH=z Lowexr -5.02 dB
Spacing 16.5% MH=z UID]CJC Ir -4 .59 dB
Alternate Channel -

Bandwidth 22 Mz Lower -14.44 dB
Spacing 27.5 MH=z Upper -13.4¢ dB

Date: 15.AUG.2006 15:09:36

o
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Channel:06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms

e [
- . —\r*\
20

| ¢ Ly et VY
rapenss s T, TOF

50
— G0

70
Center 2.437 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB

Bandwidth 44 MH=z Power 12 51 dBm
Adjacent Channel

Bandwidth 22 MHz Lower -4.8¢ dB
Spacing 16.5% MH=z Up]ac Ir -4.73 dB
Alternate Channel -

Bandwidth 22 MHz Lower -14.07 dB
Spacing 27.5 MHz Upper -13.51 dB

Date: 15.AUG.2006 15:08:28

Channel:09

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *Rtt 30 de * SWT 50 ms
10 .
0 e [ E
10 .
1l PK !
-
30 X
L 4¢ ™ T
T e | TOE
50 |
&0
o
Center 2.452 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB
Bandwidth 44 MHz Power 12 75 dBm
Adjacent Channel
Bandwidth 22 MH=z Lower - 4 - 8 6 dB
Spacing 16.5 MHzZ Uppcr _4.74 dp
Alternate Channel -
Bandwidth 22 Mz Lower -14.02 dp
Spacing 27.5 MH=z U}_J[)(—E T -13 .65 dB

Date: 15.AUG.2006 15:07:16
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8. Band Edges Measurement

8.1 Test Limit
Below —20dB of the highest emission level of operating band
(in 100kHz Resolution Bandwidth).

8.2 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span including

100

KHz bandwidth from band edge.

3. The band edges was measured and recorded.
8.3 Test Setup Layout

EUT

Spectrum

Analyzer

8.4 List of Measuring Equipment Used

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Valid Date.

Spectrum Analyzer

FSP40

R&S 100047

2007/01/16

8.5 Test Result and Data
Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

1)

)

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (MHz) (dBm)
01 2412 2399.40 -48.93
11 2462 2545.00 -52.48

Test Date: Aug. 15, 2006 Temperature: 26

®3)

Modulation Standard: IEEE 802.11g (54Mbps)
Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (MHz) (dBm)
01 2412 2399.60 -47.88
11 2462 2545.00 -52.36

Modulation Standard: IEEE 802.11MIMO (144Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency maximum value in frequency maximum value is
(MH2z) (MH2z) (dBm)
01 2412 2399.60 -47.99
11 2462 2483.70 -51.02

Test Date: Aug. 15, 2006 Temperature: 2

(4)

6

Humidity: 68% Atmospheric pr

essure: 1006 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (MHz) (dBm)
01 2412 2398.60 -46.85
11 2462 2483.70 -51.51

Modulation Standard: IEEE 802.11MIMO+CB ( 300Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (MHz) (dBm)
03 2422 2382.00 -34.43
09 2452 2492.10 -33.69
Test Date: Aug. 15, 2006 Temperature: 26 ~ Humidity: 68% Atmospheric pressure: 1006 hPa
Channel Frequency maximum value in frequency maximum value is
(MH2z) (MH2z) (dBm)
03 2422 2397.40 -49.99
09 2452 2485.30 -50.31
O
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Modulation Standard: 802.11b (11Mbps)

Channel: 01

@

*REW 100 kHz
*WEW 100 kHz
*SWT 125 m=

A

Center

Feaf
10
o
-z0
20
a0
|- 50
&0
L_70
BO
=80
Date:

Date

14 .AUG.2006

10 MHEz/

*REW 100 kHz
*VBW 100 kHz

Span 100 MHz

Marker 1 [T1

Ref *SWT 2.5 2 4 a1 F

0

Y &1

20

L-30 TDF
40

- 50

--80

=100

Start 2.

: 14.AUG.2006

.25 GHz/

Stop 25 GHz
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Channel: 11

@

*REW 100 kHz
*VBW 100 kHz

Marker 1 [T1

Ref 10 4Bm *Att 20 4B *SWT 125 ms  2_.517300 000 GH:z
10
n =3
R rH
=¥ T =T T CEm TDE
20
a0
’(MA My )
niadl LL\N‘MMJAW*MLJWMM
.
70
BO
=80
Center 2.4835 GHz 10 MH=z/ Span 100 MH=z
Date: 14.AUG.2006 17:28:01
® *REW 100 kHz Marker 1 [T
*WEW 100 kH=z {Bm
Ref 0 dBm *Aatt 10 4B *SWT 2.5 2 4 Hz
a
| =
R rH
o |
f— L =2t B
|- z30 TDE
an
- 50
r
&0
AR g WAL LM ]
| RS, NP RPN Y |
-80
a0
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
Date: 15.AUG.2006 17:09:01
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Modulation Standard: 802.11g (54Mbps)
Channel: 01

® *REW 100 kHz Marker 1 [T1
*WEW 100 kH=z 17 .88 AB

Ref 10 &Bm *Att 20 4B *SWT 125 m=

| ¢ it A

30

40

— G0

70

Center 2.4 GHz 10 MH=z/ Span 100 MH=z

Date: 14.AUG.2006 18:11:31

® *REW 100 kHz Marker 1 [T1
*WBW 100 kH=z E 15 dBm

Ref 0 dBm *Att 10 4B *SWT 2.5 =3

Y &1

-_ TDF

40

--80

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Date: 14.AUG.2006 18:12:24

o
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Channel: 11

® *REW 100 kHz Marker 1 [T1 ]
*WEW 100 kH=z 52.57

Ref 10 &Bm *Att 20 4B *SWT 125 m= 2.502100000 GHz

L ¢ ‘-MMFA"‘“P

30

40

— G0

70

=580

Center 2.4835 GHz 10 MHz/ Span 100 MH=z

Date: 14.AUG.2006 18:14:13

® *REW 100 kEHz
*VBW 100 kHz

1Bm
Ref 0 dBm *Att 10 4B *SWT 2.5 =3 Hz
0
- .
VIEW
— 20
iul [ &6 B
-_ TDF
40

i Bl A

-
50
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Date: 14.AUG.2006 18:15:08
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Modulation Standard:802.11g MIMO(144Mbps) — TX0
Channel:01

® *REW 100 kHz Marker 1 [T1
*WBW 100 kH=z 17.99 dBm

Ref 10 4Bm *Att 20 4B *SWT 125 ms 2.359600000 G

| I\\H)‘bw

30

40

L e N

— GG

l-70

BO

=80

Center 2.4 GHz 10 MH=z/ Span 100 MH=z

Date: 15.AUG.2006 10:51:02

Channel:06

® *REW 100 kHz Marker 1
*WBW 100 kH=z

Ref 0 dBm *Att 10 4B *SWT 2.5 =3 2.54500000

Y &1
.
20
D1 =-27.47 dBm
L-30 TDF
40
- 50
&

— 70

--80

50

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Date: 15.AUG.2006 10:53:05

o
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Channel:11

® *REW 100 kHz Marker 1 [T1
*WBW 100 kH=z .02 dBm

Ref 10 &Bm *Att 20 4B *SWT 125 m=

L =K
-y MUHW
20 TDF
iul [ g dB
20
a0

;:LNMK 'mu“*“hwhak»&mﬂwakaa—uﬂthinuugtumﬁu

— G0

70

BO

=580

Center 2.4835 GHz 10 MH=z/ Span 100 MH=z

Date: 15.AUG.2006 10:46:48

Modulation Standard:802.11g MIMO(144Mbps) — TX1
Channel:01

® *REW 100 kHz Marker 1
*WBW 100 kH=z

Ref 0 dBm *Att 10 4B *SWT 2.5 =3 2.545000000 G

Y &1

VIEW|
— 20

L1 -Z&.[28 dBm

- TDF

40

--80

=100

Center 13.75% GHz 2.25 GHz/ Span 22.5 GHz

Date: 15.AUG.2006 10:47:48
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Channel:06

@

10 &Bm

*Att 20 4B

*REW 100 kEz Marker 1 [T1
*WEW 100 kH=z 46.85 dBm
*SWT 125 ms 2.3593600000 GH

]

40

|- 50

— G0

70

Date: 15.AUG.2006

Channel:11

@

) dBm

*Aatt 10 4B

10 MHz/ Span 100 MH=z

11:37:14

*REW 100 kHz Marker 1
*VBW 100 kHz
*SWT 2.5 2

40

50

--80

=100

Start 2

.5 GHz

Date: 15.AUG.2006

2.25 GHz/ Stop 25 GHz

11:38:03
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Modulation Standard: 802.11MIMO+CB ( 300Mbps)
Channel: 03

@

*REW 100 kHz
*VBW 100 kHz

10 4Bm *Att 20 4B *SWT 125

ms

— 10

- D1 -29.31 dBm

40

- 50

Jal

— G0

70

10 MHz/

Date: 15.AUG.2006 15:02:50

*REW 100 kHz
*VBW 100 kHz

Ref 0 dBm *Att 10 4B *SWT 2.5 =3

Span 100 MHz

=10

— 20

40

--80

=100

Start 2.5 GHz 2.25 GHz/

Date: 15.AUG.2006 15:03:40

Stop 25 GHz
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Channel: 09

@

*REW 100 kHz Marker 1 [T1 ]
*WEW 100 kHz 13.69 dBm
*Att 20 4B *SWT 125 ms 2.452100000 GH=z

40

- 50

— GG

- T0

BO

=80

Center

Date: 15.AUG.2006

*Att 10 4B *SWT 2.5 =3 2.545000000 GH:

10 MHz/ Span 100 MH=z

14:57:43

*REW 100 kEz Marker 1 [T1
*WEW 100 kH=z 53.45 dBm

40

--80

=100

Start 2.

Date: 15.AUG.2006

2.25 GHz/ Stop 25 GHz

14:58:29
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8.6 Restrict band emission Measurement Data

Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa

a) Channel 1
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2345.904 H 48.65 -0.89 47.76 Peak 74 54 | -26.24 195 1.2
2339.988 H 36.94 -0.91 36.03 Ave 74 54 | -17.97 195 1.2
2329.584 Vv 50.17 -0.95 49.22 Peak 74 54 | -24.78 177 1.0
2349.984 \Y 38.62 -0.88 37.74 Ave 74 54 | -16.26 177 1.0
b) Channel 11
Limit@3m i Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuv/m) (dB) (Deg.) 9
Peak | Ave. (m)
2494.452 H 48.13 -0.42 47.71 Peak 74 54 | -26.29 195 1.2
2500.000 H 37.02 -0.40 36.62 Ave 74 54 | -17.38 195 1.2
2498.556 \Y 48.87 -0.40 48.47 Peak 74 54 | -25.53 177 1.0
2500.000 \Y 37.12 -0.40 36.72 Ave 74 54 | -17.28 177 1.0

Modulation Standard: 802.11g (54Mbps)
Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa

a) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table Hiah
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2336.928 H 48.75 -0.92 47.83 Peak 74 54 | -26.17 195 1.2
2339.988 H 36.84 -0.91 35.93 Ave 74 54 | -18.07 195 1.2
2350.188 \' 50.84 -0.88 49.96 Peak 74 54 | -24.04 177 1.0
2349.984 \Y 38.45 -0.88 37.57 Ave 74 54 | -16.43 177 1.0
b) Channel 11
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2500.000 H 48.79 -0.40 48.39 Peak 74 54 | -25.61 195 1.2
2500.000 H 36.92 -0.40 36.52 Ave 74 54 | -17.48 195 1.2
2499.886 \Y 49.23 -0.40 48.83 Peak 74 54 | -25.17 177 1.0
2500.000 Vv 37.13 -0.40 36.73 Ave 74 54 | -17.27 177 1.0
Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz

O
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Test Adapter 1: DV-1280-3
Modulation Standard: IEEE 802.11MIMO (144Mbps)
Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa

c) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2341.008 H 48.64 -0.91 47.73 Peak 74 54 | -26.27 195 1.2
2389.968 H 36.76 -0.75 36.01 Ave 74 54 | -17.99 195 1.2
2389.968 \Y 52.38 -0.75 51.63 Peak 74 54 | -22.37 177 1.0
2389.968 \Y 40.64 -0.75 39.89 Ave 74 54 | -14.11 177 1.0
d) Channel 11
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2493.882 H 48.41 -0.42 47.99 Peak 74 54 | -26.01 195 1.2
2500.000 H 37.01 -0.40 36.61 Ave 74 54 | -17.39 195 1.2
2499.202 \Y 49.51 -0.40 49.11 Peak 74 54 | -24.89 177 1.0
2499.696 \Y 37.18 -0.40 36.78 Ave 74 54 | -17.22 177 1.0

Modulation Standard: IEEE 802.11MIMO (300Mbps)

Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa
e) Channel 3

Limit@3m ) Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High

(MHz) HV Reading Factor (dBuV/m) (dB) (Deg.) (m)
Peak | Ave.

2382.114 H 60.02 -0.78 59.24 Peak 74 54 | -14.76 195 1.2

2381.808 H 48.16 -0.78 47.38 Ave 74 54 | -26.62 195 1.2

2382.114 \Y 58.11 -0.78 57.33 Peak 74 54 | -16.67 177 1.0

2381.808 \Y 46.30 -0.78 45.52 Ave 74 54 -8.48 177 1.0

f) Channel 09

Limit@3m _ Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High

(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.) (m)
Peak | Ave.

2494.186 H 49.17 -0.42 48.75 Peak 74 54 | -25.25 195 1.2

2491.982 H 38.82 -0.43 38.39 Ave 74 54 | -15.61 195 1.2

2492.096 Vv 56.99 -0.43 56.56 Peak 74 54 | -17.44 177 1.0

2491.982 \Y 45.22 -0.43 44.79 Ave 74 54 | -29.21 177 1.0

L
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Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa

g) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2345.904 H 48.93 -0.89 48.04 Peak 74 54 | -25.96 195 1.2
2339.768 H 36.75 -0.91 35.84 Ave 74 54 | -18.16 195 1.2
2329.584 \% 50.37 -0.95 49.42 Peak 74 54 | -24.58 177 1.0
2349.988 V 38.79 -0.88 37.91 Ave 74 54 | -16.09 177 1.0
h) Channel 11
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2500.000 H 48.16 -0.40 47.76 Peak 74 54 | -26.24 195 1.2
2500.000 H 37.39 -0.40 36.99 Ave 74 54 | -17.01 195 1.2
2494.452 V 48.93 -0.42 48.51 Peak 74 54 | -25.49 177 1.0
2500.000 \ 38.24 -0.40 37.84 Ave 74 54 | -16.16 177 1.0

Modulation Standard: 802.11g (54Mbps)

Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa
c) Channel 1l

Limit@3m _ Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High

(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)

Peak | Ave.

2336.928 H 48.37 -0.92 47.45 Peak 74 54 | -26.55 195 1.2

2339.968 H 36.24 -0.91 35.33 Ave 74 54 | -18.67 195 1.2

2349.984 \Y 50.83 -0.88 49.95 Peak 74 54 | -24.05 177 1.0

2349.984 \' 38.69 -0.88 37.81 Ave 74 54 | -16.19 177 1.0

d) Channel 11

Limit@3m . Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) HIV Reading Factor (dBuVv/m) (dB) (Deg.)

Peak | Ave. (m)

2500.000 H 48.83 -0.40 48.43 Peak 74 54 | -25.57 195 1.2

2500.000 H 37.15 -0.40 36.75 Ave 74 54 | -17.25 195 1.2

2499.886 \Y 49.12 -0.40 48.72 Peak 74 54 | -25.28 177 1.0

2500.000 Vv 38.05 -0.40 37.65 Ave 74 54 | -16.35 177 1.0

Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz

O
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Test Adapter 2: DSA-15P-12US 120150
Modulation Standard: IEEE 802.11MIMO (144Mbps)

Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa
i) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2341.010 H 48.73 -0.91 47.82 Peak 74 54 | -26.18 195 1.2
2389.968 H 36.83 -0.75 36.08 Ave 74 54 | -17.92 195 1.2
2389.968 Vv 5241 -0.75 51.66 Peak 74 54 | -22.34 177 1.0
2389.968 V 40.73 -0.75 39.98 Ave 74 54 | -14.02 177 1.0
i) Channel 11
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuV/m) (dB) (Deg.) m)
Peak | Ave.
2493.872 H 48.37 -0.42 47.95 Peak 74 54 | -26.05 195 1.2
2500.000 H 37.09 -0.40 36.69 Ave 74 54 | -17.31 195 1.2
2499.214 V 49.53 -0.40 49.13 Peak 74 54 | -24.87 177 1.0
2499.696 \Y 37.23 -0.40 36.83 Ave 74 54 | -17.17 177 1.0
Modulation Standard: IEEE 802.11MIMO (300Mbps)
Test Date: Aug. 29, 2006 Temperature: 25  Humidity: 67% Atmospheric pressure: 1007 hPa
k) Channel 3
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) HV Reading Factor (dBuV/m) (dB) (Deg.) (m)
Peak | Ave.
2382.117 H 60.52 -0.78 59.74 Peak 74 54 | -14.26 195 1.2
2381.812 H 48.19 -0.78 47.41 Ave 74 54 -6.59 195 1.2
2382.114 Vv 58.13 -0.78 57.35 Peak 74 54 | -16.65 177 1.0
2381.834 V 46.30 -0.78 45.52 Ave 74 54 -8.48 177 1.0
l) Channel 09
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.) (m)
Peak | Ave.
2494.196 H 49.17 -0.42 48.75 Peak 74 54 | -25.25 195 1.2
2491.982 H 38.99 -0.43 38.26 Ave 74 54 | -15.74 195 1.2
2492.096 V 56.94 -0.43 56.51 Peak 74 54 | -17.49 177 1.0
2491.982 \Y 45.31 -0.43 44.88 Ave 74 54 -9.12 177 1.0
L
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9. Power Spectral Density
9.1 Test Limit
The Maximum of Power Spectral Density Measurement is 8dBm.
9.2 Test Procedures
1. The transmitter output was connected to spectrum analyzer.
2. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW as that of

the fundamental frequency. Set the sweep time=span/3KHz.

3. The power spectral density was measured and recorded.

4. The Sweep time is allowed to be longer than span/3KHz for a full response of the mixer in the

spectrum analyzer.

9.3 Test Setup Layout

EUT

Spectrum

Analvzer

9.4 List of Measuring Equipment Used

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Valid Date.

Spectrum Analyzer

FSP40

R&S

100047

2007/01/16

9.5 Test Result and Data
(1) Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency
(dBm)
01 2412 -13.98
06 2437 -13.66
11 2462 -13.67

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency
(dBm)
01 2412 -21.70
06 2437 -21.62
11 2462 -21.45
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(3) Modulation Standard: IEEE 802.11MIMO (144Mbps)
Test Date: Aug. 15, 2006 Temperature: 26  Humidity: 68% Atmospheric pressure: 1006 hPa

Maximum Power Maximum Power Maximum Power
Density Density Density
Channel Frequency of 3 kHz Bandwidth of 3 kHz Bandwidth of 3 kHz Bandwidth
TXO0 TX1 Total
(dBm) (dBm) (dBm)
01 2412 -22.31 -21.99 -19.14
06 2437 -21.95 -21.52 -18.72
11 2462 -21.78 -21.28 -18.51

(4) Modulation Standard: IEEE 802.11MIMO ( 300Mbps)
Test Date: Aug. 15, 2006 Temperature: 26

Humidity: 68% Atmospheric pressure: 1006 hPa

Test Date:

Aug. 15,

2006

Temperat ] ] )

6 Maximum Power Maximum Power Maximum Power
ure:

o Density Density Density
Humidity: ) ) )
6894 Frequency of 3 kHz Bandwidth of 3 kHz Bandwidth of 3 kHz Bandwidth

0
TXO X1 Total
Atmosphe
] (dBm) (dBm) (dBm)
ric
pressure:
1006 hPa
Channel
03 2422 -24.16 -26.06 -22.00
06 2437 -23.92 -25.82 -21.76
09 2452 -23.99 -25.72 -21.76
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *REW J kHz Marker 1 [T1
*WEW 30 kH=z 13.98 ¢

Ref 10 &Bm *Att 20 4B *SWT 500 = 2.412438000 G

40

- 50

— G0

70

BO

=580

Center 2.412 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.2006 17:19:57

Channel:06

® *REW J kHz Marker 1 [T1
*WEW 320 kH= 13.66 ¢

Ref 10 &4Bm *Att 20 4B *SWT 500 s 2.437438000 G

40

|- 50

— G0

70

BO

=580

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.Z2006 17:09:11

o
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Channel: 11

® “REW 3 kHz Marker 1 [T1
*WBW 30 kH=z 1367 dB

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.46243E8000 GH:

|- 50

— G0

70

Center 2.462 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.2006 16:52:33

Modulation Standard:802.11g (54Mbps)
Channel:01

® *REW J kHz
*VBW 30 kHz

Ref 10 &Bm *Att 20 4B *SWT 500 =

10

— 10

20

i

40

|- 50

— G0

70

BO

=580

Center 2.412 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.2006 18:09:31

o
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Channel: 06

® *REW 3 kHz Marker 1 [T1 ]
*WBW 30 kH=z 21.62 dBw

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.43&6346000 GH:

40

|- 50

— G0

70

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.2006 18:00:15

Channel:11

® *REW 3 kHz Marker 1 [T1 ]
*WBW 30 kH=z 21.45 dBw

Ref 10 &Bm *Att 20 4B *SWT 500 = 2.462630000 GH:

TDF

40

|- 50

— G0

70

Center 2.462 GHz 150 kHz/ Span 1.5 MH=z

Date: 14.AUG.2006 17:50:47
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Modulation Standard:802.11MIMO (144Mbps) — TX0
Channel:01

® “REW 3 kHz Marker 1 [T1
*VBEW 30 kH= 22.31 dB

B
Ref 10 &Bm *Att 20 4B *SWT 500 = 2.411403000 GH=z
10 .
Lo (e ]
R rH
-20 TDE
]
a0
=0
— G0
70
BO
=80
Center 2.412 GHz 150 kHz/ Span 1.5 MH=z
Date: 15.AUG.2006 10:23:33
Channel:06
® “RBW 3 kHz Marker 1
*WEW 30 kH=z 15 dBm
Ref 10 &Bm *Att 20 4B *SWT 500 = 10 GHz
10 .
n &1
R rH
-20 TDE
] WM\WM
a0
=0
— G0
70
BO
=80
Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 10:34:28

o
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Channel:11

® *REW J kHz
*VBW 30 kHz

Ref 10 &Bm *Att 20 4B *SWT 500 =

. il

|- 50

— G0

70

Center 2.462 GHz 150 kHz/

Date: 15.AUG.2006 10:43:48

Modulation Standard:802.11MIMO (144Mbps) — TX1
Channel:01

® *REW J kHz
*VBW 30 kHz

Ref 10 &Bm *Att 20 4B *SWT 500 =

Span 1.5 MHz

|- 50

— G0

70

BO

=580

Center 2.412 GHz 150 kHz/

Date: 15.AUG.2006

11:35:04

Span 1.5 MHz
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Channel:06

® *REW 3 kHz Marker 1 [T1 ]
*WEW 30 kH=z 1 cBm
Ref 10 &Bm *Att 20 4B *SWT 500 = 437 000 GH:z
10
=1
R rH
L-z0
a0
=0
— G0
70
BO
=80
Center 2.437 GHz 150 kHz/ Span 1.5 MH=z
Date: 15.AUG.2006 11:23:07
Channel:11
® *REW 3 kHz far
*WEW 30 kH=z
Ref 10 &Bm *Att 20 4B *SWT 500 =
10
=1
R rH
20
a0
=0
— G0
70
BO
=80
Center 2.462 GHz 150 kHz/ Span 1.5 MH=z
Date: 15.AUG.2006 11:13:03

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100

Issued date: Sep. 20, 2006 143 of 147



FCC Test Report: F106051201-A

Modulation Standard:802.11MIMO ( 300Mbps) — TX0
Channel:03

® “REW 3 kHz Marker 1 [T1 ]
*WBW 30 kH=z 24.16 o

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.422636000 G

40

|- 50

— G0

70

BO

=580

Center 2.422 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 14:42:59

Channel:06

® “REW 3 kHz Marker 1 [T1
*VBEW 30 kH= 23.92 ¢

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.437636000 G

10

a0 * "h
|- 50

— G0

70

BO

=580

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 14:33:32

o
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Channel:09

® “REW 3 kHz Marker 1
*WBW 30 kH=z

Ref 10 &Bm *Att 20 4B *SWT 500 =

T
=20

R

|- 50

— G0

70

Center 2.452 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 14:54:41

Modulation Standard:802.11MIMO ( 300Mbps) — TX1
Channel:03

® *REW J kHz Marker 1 [T1
*WEW 30 kH=z 2606 4

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.421397000 G

40

|- 50

— G0

70

BO

=580

Center 2.422 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 15:57:50

o
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Channel:06

® *REW J kHz Marker 1 [T1
*WEW 30 kH=z 25.82 d

Ref 10 4Bm *Att 20 4B *SWT 500 = 2.43&3597000 &

40 rl
- 50

L]
— G0
70
BO
=80
Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 15:46:41

Channel:09

® *REW 3 kHz Marke:
*WBW 30 kH=z

Ref 10 &Bm *Att 20 4B *SWT 500 =
10

=1

— 10

-20

" MMN\M
- 50

¥ )
— G0
70
BO
=80
Center 2.452 GHz 150 kHz/ Span 1.5 MH=z

Date: 15.AUG.2006 15:36:54

o
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 - 4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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